Kentucky American Water AR 3 0 2007

i DUBLIC SERVICE
Lexington, Kentucky PUBLIG SERUC

(lape. No.

2007~ 00134

Kentucky River Pool 3 Water Treatment Plant

Basis of Design Report
Addendum No. 1

(Provision of additional 5 MGD Capacity for 25 MGD

Water Treatment Plant)
Exhibit A — Specifications
Volume IV
March 2007
>y GANNETT FLEMING

Harrisburg, Pennsylvania




Kentucky American Water
Lexington, Kentucky

Kentucky River Pool 3 Water Treatment Plant

Basis of Design Report
Addendum No. 1
(Provision of additional 5 MGD Capacity for 25 MGD
Water Treatment Plant)

March 2007

GF Project No. 45260

Gannett Fleming, Inc.
Harrisburg, Pennsylvania



KENTUCKY AMERICAN WATER
KENTUCKY RIVER POOL 3 WATER TREATMENT PLANI [

BASIS OF DESIGN REPORT
ADDENDUM 1
(Provision of additional 5 MGD Capacity for 25 MGD
Water Treatment Plant)
CONTENTS

Section Title Page

1.0 Project NAITAtIVE .....ccovmieeierirect ettt s e n e e e 1

2.0 Plant Capacity .coccueeieeeeeeeerereierteee e et st e e e e et e e et e st e et se e e se e nanan 3

6.0  Raw Water INAKE ......cceviiireeieiee ettt st 4

7.0 Raw Water PUmping SYSteIM «.....ccuirieeecerrctieiec et e et e s eee e s eese st e s e s ene 8

8.0 Treatment ChemiCals ......ccoccerureriiireieiencerr ettt s et sae s 11

0.0  Prefreatinent .....coceevireeeeeiieere ettt e et e ettt et e st s e s s e ee e e s sreeaan 17
J O JO T 3311 21 1 o+ FO OO OO SO R TSR SRRR 24
11.0 Disinfection CT and Additional Removal/Inactivation of Pathogens .........ccocevevvecvrerenene. 30
12.0 UV DiSinfection (FULUIE).......ccccueeriiereererierieeeteeseseesaesteresseetessteesstesesssssssnesnesassesaensens 34
13.0 Finished Water StOTAZE.......ccevvermeeeirerieeteee st rerte s e e st st e s s ee s s e e s st e snesnsns 35
14.0 Finished Water PUIDPING........ccceeveerteieriieeeececeeeerirc e e see st s ees 37
16.0  FIOW MELEIINE.....coiitiieirreieeeiieetetreeseceenies s st st esesee e sas s seea et e e e e seeesssssesasaanarasessnsassnsans 40
18.0 Process Wastewater and ResSidualS ..........eeeeeioiiiiiieeiiiiieeeeeeeeeceeeee e cnvee e e srnenes 41
27.0 Conceptual Planning For Potential Future Facilities .........cccoecveciriiinineiniencececee 49

Appendices

Appendix
B Disinfection CT Calculations
C Residuals Waste Treatment
Gonnett Fleming .

N:3411347225 Kenmcky American Pool 3 WIPABOD Study BOD Folder Addendum 1 BOD.doc



1.0 Project Narrative

A. Background

The need for additional source of supply and/or water treatment capacity to meet future
demands has long been recognized by Kentucky American Water (KAW). In 1998, KAW began
final planning and design of an Ohio River supply project, which would include bulk purchase of
treated water from the Louisville Water Company and transmission of the water to the KAW
system through a large-diameter main; however, this project met with significant public
opposition and work was eventually halted.

The Bluegrass Water Supply Consortium (BWSC) was formed in 1999 to identify and
implement a regional solution to the area's water supply deficiencies. A report in February 2004
documented a conceptual network of treated water pipelines, construction of a new water
treatment plant (WTP) to treat water from the Kentucky River Pool 3, and a supplemental raw
water supply pipeline from the Ohio River as the solution to the regional water supply
deficiencies. =~ KAW supports a regional solution to the water supply problem, actively
participating and providing resources to the BWSC. Under regulatory and customer pressure,
KAW committed to present its plan to the PSC by Spring 2007, announcing it would build a
treatment plant and transmission line for adequate water supply by 2010. KAW is continuing to
work with the BWSC on a partnership for the new facilities.

During the design of the proposed water treatment plant, KAW decided to
incorporate into the design an additional 5 MGD capacity module. The facility
requirements for this capacity are described in this Addendum 1. Changes in the Basis of
Design to incorporate this additional capacity are shown in Bold lettering. Only sections
that include changes related to the increased capacity are included in this addendum. The
decision as to whether to construct the additional capacity will be made at a later date.

B. Proposed KAW WTP

The proposed pumping and treatment facilities are designed with an initial treatment
capacity of 25 mgd and a hydraulic capacity of 30 mgd. The facilities are to be configured so
that future treatment expansion to 30 mgd is possible. Treatment expansion could be
accomplished by high rating the proposed process units or constructing new parallel process

units.

@ Gannett Fleming I

NI741137225 Kentucky American Pool 3 WTP-BOD Study BOD Folder: Addendum 1 BOD doc



A process flow diagram schematically representing the pumping and treatment facilities
schematically is shown on Exhibit 1.

The new WTP will be constructed on recently acquired property that is located in Owen
County just north of the dividing line between Owen and Franklin counties. The raw water
intake will be located at Pool 3, with water flowing by gravity approximately 150 feet to the Raw
Water Pumping Station, with an operating floor elevation located above the 500 year flood
elevation. Water will be pumped approximately 1,300 feet to the water treatment plant. A
clarification and filtration process will be provided to remove suspended and colloidal particles,
including iron and manganese, natural organic matter (NOM), and pathogenic microorganisms in
the raw water. Chemical treatment will be provided for oxidation of soluble iron and
manganese, taste and odor control, pH adjustment, coagulation, corrosion control, disinfection,
and emergency mitigation of chemical spills in the river. The proposed clarification and
filtration processes are highly effective in removing pathogenic cysts such as Giardia and
Cryptosporidium when chemical pretreatment is optimized. There will also be provisions to add
granular activated carbon (GAC) as a filter media in place of anthracite in the filters, to further
provide taste and odor control, if necessary.

Post-filtration disinfection with chlorine will be provided as an additional primary barrier
to Giardia and viruses. The cast in place concrete finished water storage clearwell will be
designed to provide disinfection contact time (CT) for no less than 4 log virus and 1 log Giardia
inactivation and backwash and equalization storage. Provisions are included for future
installation of ultraviolet light disinfection, should it become necessary to enhance disinfection
and provide an added barrier against Giardia and Cryptosporidium. Finished water will be
pumped to the transmission system via a new high service pump station.

Process wastewater facilities will include wastewater clarification, sludge thickening, and
dewatering with belt filter presses. Clarified wastewater will be discharged to the Kentucky
River in accordance with a National Pollutant Discharge Elimination System (NPDES) permit.
Dewatered sludge will be utilized for beneficial use, either onsite or at a nearby site recently

acquired by KAW and located just above the floodplain near Pool 3 of the Kentucky River.

@ Gaonnett Fleming

N:411°47225 Kentucky American Pool 3 WTP'BOD' Study BOD FoldertAddendum | BOD doc

N



2.0 Plant Capacity

A. Anticipated WTP Production, mgd

1. Minimum 4.0

2. Winter Average 6.0

3. Summer Average 18.33

4. Maximum 25.0

S. Ultimate 30.0
B. Hydraulic capacity of underground piping

and other facilities not easily expandable, mgd 40.0
@ Gonnett Fleming 3

N E1W7225 Kentucky American Pool 3 WTPBOD!Study BOD Folder Addendum | BOD doc



6.0 Raw Water Intake

A. Design Concept

Source water is to be withdrawn from the Kentucky River at Pool 3. Intake screens will

be wedge wire basket screens in a tee configuration. Screens will be manifolded together and

located within the river, approximately 25 feet offshore. The facility will be designed for

addition of future screens to support the ultimate design capacity.

Two intake mains will be hard-piped from the screen manifold to the pumping station,

where flow will split to five raw water pumps. Access shall be provided to allow intake main

maintenance.

An air burst backwash system will be provided for automated screen cleaning based on

time or differential pressure.

B. Intake Facilities

1. Flow, mgd

a Minimum 4.0
b. Winter average 6.0
c. Summer average 18.33
d. Maximum 25.0
e. Ultimate 30.0
2. River levels
a. Lock and Dam 3 weir level 457.13
b. Upstream sill elevation 448.52
c. Downstream sill elevation 437.47
d. Minimum water level 455.13
€. 100 year flood level 493.21
f. 500 year flood level (1937 Lock 3 High Flood Mark) 499.40
g. Maximum barge draft (based on upper sill) 8.61
@] Gunnett Fleming 4

N.211' 47225 Kentucky American Pool 3 WTPBOD:Study BOD Folder* Addendum 1 BOD doc



(98

Intake Screens

a. Type Wedgewire tee screens
b. Material Stainless steel
c. Number of screens 3
d. Capacity per screen, mgd 15
e. Diameter, feet 3.5
f. Maximum through slot velocity, fps 0.5
g. Screen slot opening, inches 1/8
h. Number of intake levels 1
1. Minimum screen submergence one screen diameter
j- Centerline screen elevation (Upper sill minus screen diameter / 2) 446.50

(Set top of screen at sill level to ensure intake will be below barge draft)

C. Airburst Backwash System

1. Design air burst compressor, receiver and piping system to deliver 3 screen
volumes of air to each individual screen over a period of 1 to 2 seconds.
2. The air compressor system shall be designed to recharge the receiver system in no
greater than 30 minutes.
3. Provide individual pneumatically operated valve and air supply line for each
screen. Provide connections for future screen air supply.
4. Air supply piping to be type 304 stainless steel.
5. Location
a. Compressor Raw water pumping station
b. Receivers Raw water pumping station
c. Air burst valves Raw water pumping station
d. Control station Raw water pumping station
6. Compressor
a. Type Skid mounted rotary screw or reciprocating
b. Number 2
c. Controls Backboard mounted control panel,
HOA switch for each compressor,
auto alternation, low pressure alarm,
normal pressure/receiver ready lights
{] Gunnett Fleming 5

N1 147225 Kentucky American Pool 3 WTP'BOD Study BOD Folder\ Addendum | BOD doc



d. Pressure, psi 140
€. Horsepower 10
7. Receiver
a. Number 1, with an auxiliary receiver for valve control
b. Capacity, gallons 660
c. Auxiliary receiver capacity, gallons 12
d. Configuration Vertical
8. Valves
a. Type Pneumatic operated bubble tight butterfly
b. Size, inches 6
c. Controls
1) Auto timer with adjustable duration between bursts
2) Automatic head loss control based on setpoint differential water level
3) Remote manual control
4) Local manual control
5) Solenoid valves for air burst valves to allow manual operation
D. Chemical feed Points
I. Future Zebra Mussel polymer, at each screen
2. Potassium permanganate, at each screen
3. Include provisions for extending chemical feed to future screen
E. Intake Main
1. Velocity, fps 3-5
2. Material Ductile iron, cement lined
3. Number 2
4, Diameter, inches 30
5. Flow within velocity criteria, mgd 10-16, single main
19 - 30 dual main
6. Velocity at minimum flow, fps 1.3
F. Intake Main Flushing
I. Provide capability to back flush main from raw water pumping station to intake.
2. Provide reduced pressure flushing water from raw water main.
3. Provide discharge capability at intake without backflow through screens.
[ Gonnett Fleming 6

N:411:47225 Kentucky American Pool 3 WTP'BODStudy BOD Felder Addendum 1 BOD doc



G. Raw Water Monitoring
l. Provide raw water sample upstream of chemical addition. Pump to raw water
pumping station for turbidity and pH monitoring.

2. Provide stilling well for river level transmitter.

Gannett Fleming

N} 147225 Kentucky American Peol 3 WTP'BOD!Study BOD Foldert Addendum | BOD doc



7.0 Raw Water Pumping System

A. Design Concept

1. Vertical turbine pumps drawing water from a wet well formed by the

foundation caisson.

2. Ultimate capacity to be provided with additional pump in spare location.

3. Fully flood proofed facility with electrical and mechanical equipment no less than

2 feet above worst flood of record.

4. Maximum discharge pressure, psi 120+
B. Facilities - Raw Water Pumping Station
1. Elevations, ft.
a. 500-year flood level (GF HEC Study) 499.40
b. Pump room floor elevation, feet 502
c. Pump suction hydraulic grade, ft. Elev.
D Normal water level 457.13
2) Low water level 455.13
d. Water treatment plant influent hydraulic grade, ft. Elev. 762.67+
2. Raw water pumps
a. Type Vertical turbine with open line shaft
and clean water pre-lube
b. Number 4 plus 1 future
c. Overall pumping requirements, mgd
1) Minimum Flow 4
2) Winter Average Flow 6
3) Summer Average Flow 18.33
4) Maximum Flow 25
5) Ultimate Flow 30
6) Firm Capacity, largest unit out of service 30
Gonnett Fleming g

NI411847223 Kenrucky American Pool 3 WTP'BOD\Study BOD Folder: Addendum | BOD doc



Pump design criteria

Pump No. 1 Pump Ne. 2 Pump No. 3 Pump No. 4 Pump No. S
Type Vertical Turb. | Vertical Turb. | Vertical Turb. | Vertical Turb. | Vertical Turb
Rated Capacity 10 10 7 7 6
MGD)
Rated Head (feet) 325 325 325 325 325
Horsepower 700 700 500 500 500
Nominal Motor 1,200 1,200 1,200 1,200 1,200
Speed
Motor Voltage 4160 4160 4160 4160 4160
Constant Speed or VED VFD Constant Constant Constant
VFD
Discharge Diameter 20 20 162 16 16'
(inches)
Discharge Centerline 505 +/_ 505 +/_ 505 +/_ 505 +/_ 505+ _
Elevation (feet)

"ncrease to 20-inch connection at discharge isolation valve for future pump change-out to larger capacity

1) Pump design to provide a flow continuum from 4 mgd to 30 mgd

based on pump selected and speed control
2) Motors - 4160 V, 3 phase, 60 hz motors
3. Pump discharge

a. Discharge maximum velocity, fps 8
b. Manifold maximum velocity, fps 5
C. Material flanged ductile iron
d. Appurtenances
1) Vacuum/air release valve
2) Pressure gauge, psi range 0-200
3) Discharge check valve Tilting disk
4) Isolation valve Butterfly
5) Surge facilities Surge anticipator valve
6) Pressure switch, high, normal, low, each discharge header
7) Pump pre-lube water, potable, with flow switch.
4. Pump discharge manifold appurtenances
a. Appurtenances
1) Pressure transmitter
5. Appurtenances for pump station
Gannett Fleming

Ni411 47225 Kenrucky American Pool 3 WIPBOD Study BOD Folder'Addendum 1 BOD.doc



A o6 o R

h

j.
k.
1

Raw water sample to analyzers from submersible pump

Raw water turbidimeter

Raw water pH meter

Raw water temperature transmitter

Traveling bridge crane

Ultrasonic level transmitter for wet well

Temperature controlled environment as required for variable frequency
drives

Plant service water setting with pressure reducing valve (80 psi) for pump
lube water, chemical feed facilities, washdown/flushing and
eyewash/shower.

Eyewash and shower

Electrical room

Space for air burst equipment

Potassium permanganate day tank and feed area with spill containment.

6. Chemical Application

a.

Potassium permanganate — points of application within raw water intake
screens and into raw water wet well. Volumetric feeder and chemical
storage facilities are to be located at the WTP, while a day tank and
chemical feed pumps are to be located at the RWPS.

Gannett Fleming

10

N:411'47225 Kentucky American Pool 3 WTPABOD:Study BOD Folder\Addendum 1 BOD.doc



8.0 Treatment Chemicals

A. General Design Criteria for Chemical Storage and Feed Facilities
1. Bulk Storage: 30-day storage at ultimate average flow and average feed rate
which is equivalent to 20 mgd flow and average feed rate.

2. Day Tanks/ Hoppers: 24-hour storage at ultimate flow (30 mgd) and maximum

dose.
3. Transfer - transfer to day tanks
a. Size for transfer in 2 minutes for smaller day tanks with manual

pushbutton control

b. Size for transfer in 20 minutes for larger day tanks with fully automated,
manually initiated transfer
Provide spill protection and containment for chemical storage and transfer.
5. Provide flexible connectors at all piping connections to bulk storage tanks
Chemical Feeders
a. Size for maximum flow and feed rate, initial capacity
b. Sized to handle minimum flow/minimum feed rate within the

manufacturer’s recommended turn-down limits
c. Control — Automatic flow pacing or compound loop pacing
d. Chemical feed pumps to be single head
7. Redundancy

a. Provide single feeder for each primary application point and one standby
feeder. When possible a common spare feeder can be used.

b. Provide secondary application points, where appropriate, to provide
treatment flexibility.

c. Provide redundant feed lines for critical chemicals when lines are difficult
to access.

8. Future Chemical:

a. Provide space in plant layout for future chemical feed room, with

provisions for containment.
B. General — Pretreatment Chemicals

A series of pre-treatment chemicals will be fed to the process stream between the raw

water intake and the filters. These chemicals and feed rates were determined based on the

[ Gonnett Fieming

N:M11447225 Kentucky American Pool 3 WIPBOD Study BOD Folder: Addendum 1 BOD doc

11



Kentucky River water quality, the treatment goals established for the WTP, and past chemical
usage at the Kentucky River Station, which treats water from Pool 9 of the Kentucky River.
Chemical feed points are shown on the Process Flow Diagram in Exhibit 1. As shown in
Exhibit 1, altemative feed points for some of the chemicals are provided for flexibility. The
purpose and application points of selected treatment chemicals and the chemical facilities are

tabulated in the following articles. The detailed chemical dosages, daily usage rates, chemical

feed system and bulk and daily storage requirements are included in Appendix A.

C. Purposes and Application Points of Pre-treatment Chemicals
Chemical Purpose Feed Points Control
Potassium Permanganate Primary Primary: Raw water pumping station | Flow paced based on raw water
KMnO4 »  Oxidation of iron and wet well, just after intake pipe flow
manganese entrance
Secogfl:xr; mussel control Secondary: Raw water intake screens
»  Oxidation of some tastes and
odors
Powdered Activated Carbon i Primary: Raw water pipe, as far Flow paced based on raw water
(PAC) »  Taste and odor contyol upstream from WTP as practical flow
C Secondary
*  Adsorption of color (Provide multiple access points
«  Adsorption of NOM along feed line route for maintenance
»  Spili control of feed hose - leave secondary
containment ends open into access
chamber for leak detection)
Chlorine Primary Primary: Common filter influent Flow paced based on filter
Ci »  Disinfection (provide redundant feed lines) effluent flow and trimmed based
»  Inhibit microorganism growth on filter influent sample
in filter media and enhance
particle removal
Secondary Secondary: Raw water main,
»  Oxidation of iron and upstream of rapid mixers. Flow paced based on raw water
manganese flow
Caustic Soda Primary Secondary: Raw water main, Raw water flow paced and
NaOH = See post-treatment chemicals, | upstream of rapid mixers trimmed based on mixed water
below pH analyzer
Secondary
- pH adjustment and alkalinity | Secondary: Common filter influent | F10W paced based on filter
»  Addition for coagulation effluent flow

»  Oxidation catalyst

Secondary: Rapid mixer No.1
Secondary: Downstream of pre-
treatment rapid mixer

Polyaluminum chloride’ »  Coagulation Primary: Rapid mixer No. 1 Flow paceq based on raw water
(PACD) Secondary: Rapid mixer No. 2 mgmcmii based on
Ferric Chloride’ »  Coagulation Primary: Rapid mixer No. 1 Flow paced. based on raw water
FeCl Secondary: Rapid mixer No. 2 m,gm based on
Coagulant Aid Polymer »  Enhance coagulation process | Primary: Rapid mixer No 2 Flow paced based on raw water

flow

Filter Aid Polymer

+  Enhance filter performance

Primary: Common filter influent

Flow paced based on filter
effluent flow

"The WTP will not be feeding PAC} and FeCl simultaneously, but will have multiple tanks to allow switching between the two coagulants as

water quality necessitates.

4} Gonnett Fleming

N:411¥47225 Kentucky American Pool 3 WTP.BOD'Swdy BOD Folder:Addendum 1 BOD doc

12




D. General — Post Treatment Chemicals

The post-treatment chemicals that are added to the filtered water or clearwell effluent
include chlorine, ammonia, caustic soda, fluoride and corrosion inhibitor. Provisions are also
included for adding polyaluminum chloride to the washwater and sodium thiosulfate to
dechlorinate process wastewater. The purposes and the feed points for each are summarized in
the following articles. The points of application are also depicted in Exhibit 1 (Process Flow

Diagram). The detailed chemical dosages, daily usage rates, chemical feed systems, and storage

requirements are described in Appendix A.

Gonnett Fleming

N:41147225 Kentucky American Pool 3 WIP BODStudy BOD Folder Addendum 1 BOD.doc

13



14!

20p'(IOY 1 WNPUIPPYBPIO] QO APMSAOR LM § 1004 TeILREY APTITY STLP TN

Buiwaj4 nauung

Surprmg
Suwpiema( ag 18 parsnipe Aenuey P39y ssaud 11y ey Arewrtiy Juuoiemop asordury . Jswdjod Suustema(]
TAOp AMO[q TISEq umopamorq
TONEIUSMIPSS UO paseq paoed MOL mseq pos wouwmo)) — ATemug
MO[] ysemorq wo poseq pooced mopy ureIp I9jemaisep Arewrd | spenpisar yo Surues souequy . Iouif[o] 191MIISBM
21Vl SBM MO[ pUe ‘SWmjoA
uiseq 1y “9ae] TonenuIouod (Iovad)
U0 paseq JUeN3e0 DIMYSEM Iojemysem IL] Arewily sioyy Juruodu Uy SISSY o | opUO[YY wmurmmEeA{od
[enpIS2I SULIO[YD 98 1eqostp IsTemalsem JLM s
O PAseq pourLn pue Moff 25reqosp adid anym urod e ‘odid oregostp IojEMI)ISEM
Iojemalsem To poseq pooed Mol I3jemaISem PR ArewLd ssoooid Suneuuoyae( . 21BJ[USOIY |, WNIPOS
(sou| psay Juepunpal oplacid)
sdnd soratss g3rg o Jo wreansdn g uononpar
mopg | ‘monons imemyses o1 JO WEADSUMOP Amqnios wddoo pue pesy . a0)
IzjEM PAYSTOg To paseq pooed Mol quan[ys [Jomres])) :Areriy [OOUO0D UOISOLIOD [RISUBL) Joyqryuy UOISQLIo)
mop JUSTIFUTL [JoMIE3])) ATEpUOI0S
JUSNEIR 121 uo poseq paved MOf]
(sauy
peay Jepunpau apracid) sduand sotazss
Yy ot yo ureansdn ng ‘remeppia
mog ISIRMYSEAM ST JO WTBANSUMOp sontAeD [ejusp Juoaard (proy smomisonoIpAH)
Ia1eM poYsTY Uo poseq poved MoL] “quon[ye [[amied]) Areuriid | 01 1oeM O1) JO UODBPUON[] . spuonfy
[fomrea[o o)
TENPISAIOULOMD | 14 1199 puooes 01 Juanuy :ATepuog
[E101 U0 paseq patnuiin pue mofy
UINHR [T w0 paseq pased moL] JEINFUT [[eMIBI[) :ATEPU0IDS
fenpisar
[enpISal SULOD [e30) pue JuUOMYO [e101 opacid
BIUOUIIE B0 paseq PAUIL pue MOf) (sour] pesy JuepUUpal | PUE UOREULIOS Jg(] SZTMIUTTI HN
151eMm poysIuY uo poseq pesed mofy |  opracud) Jusnipe [emres))) (Arewld § 01 SOUTIIRIONYD JO WONBULIO]  » eourury enby
IazATeue yd orem
POUSIUL T0 paseq paUItirn pue Moy JUSNFUY [[244183])) 1AITEPUOISS
o2 1YY U0 paseq paged mop
IozAteue [d 1oem [OIUOD UOISQLIO) o
PRYSIUY U0 paseq POUITILE pue mOf} (sour| pea 1uepUTpRL momsnfpe gd - . HO®N
I91eMm PAUSTHY wo poseq peded mof | apracud) jusnpyd [jomres]) :Arewiy frenrug epOS JOsStE)
P TI3MIea]o oy
1uan{ga 19N U0 paseq paoed mog | O 1199 PrO3SS 01 s Arepuoaeg
[ENpISaI SULICYD [e10] pue mOff fenplsar
Iolem PAUSTUY GO paseq pooed mory 1500 “{UIN[D [[PMIBI]]) ATEWILIY
197ATeUR SULIO[YD JUSNJUI [[2AIe3[0 U0
Paseq palliiIil pue MO[ WanfJ2 g (pun; peay wepuTpal apiacid) paj ORIy D
uo paseq pesed MO[J JUST[JUL [[omIes]) | A[[EULIOU ‘JUSTJU] [[oMIed])) Areurily Krearng Elisilalqiiel
spo.nue) sjuiod padg asodimg [Bormayg)

S[EOTWAY) JUSUNBaL], 1504 JO suoneoo] pue sasodmd q




20p"GOE | WNPUIPPY P10 JOF APUSAOS I § [00d TeoLawy LPmeTy CTrLt LI N

o1 Gunwajj nauung ¥
M
I IDYBM 9SEYD 10] IDUSYOS Iajep sdmd ———r
4 sdmmd Suumpm wiemdey p pue Yue &epp;@;fxsks J;{Jsuen
! §O amssad Ted-og 1 'SfuEl ke - ome-rams [ o3e10ls Ymg
z wd8 g71 ‘sdamd 1oysuweiy °q ) ’
WOCY BIUOWIY I §0 amssaxd 'e8-000'g ‘S{uBI Ing B PIuowmy
woISAS
Prv JEM3e0)) LM 13pao) areds
{ Ry amig  p TOTITIOD [ ST SUIpUS[q
1 sEosmwmig 2| 1ewAjod pmby poj WP 19211
I sun JuIpus(q 1wwAjod  q
w100y IswAjod I o8eros wny] e BWAjod prv oL
WSAS
PIV 191[L] A 1opaej areds
1 oxtm Wiy p TOUINOD (LA SR STPUS[q
I seoswny(] 2| 1owAfod by poj wIp 101(]
[ syun 3wpusjq ewAjod  'q
wooy wwAjod ¥ sSeioswnyg e IowiAod pry wremdeo)
sdurnd paaj [EONIAYD oM} puw
€ (Sduend Suuaowr wideqdelg p usgy AP 03 WarsAs Jaysuen
1 183-00S°1 syuey Aeq@ = ome-pnas Yim aderors ymyg
z wd3 g7 ‘sdwnd saysuvay -q
wooy Juspseo) ayewINy 4 £ [E3-000°71 ‘uer ymg e apuop|) L
Fa sdumd Sumaw Waendserp IleMySes, B sdamd pos) [Eonogo 0
€ ,sdumd Suumom wlernqderq 'p| pue yues Aep 03 wshs wysuen
[4 Tes-001°C ‘syuel Aeq 9 ome-Tos Pim s3erols ying
r4 wd3 ¢z ‘sdumd saysuwer], -q
ooy uenseo) [4 ; TE8-000°71 'Sum ying e 3pLIO[YO wmurLme4jod
domd paoy
souT| poo Surgsnyy Jof BTEM JOH 9 [eotwayo areds suo pue ‘axd
(epos onsnes auo 4sod suo pue yuel Aep 03
(areds 1 9sod 1 ‘aud 1) € %67 103 oz1s) sdumd Sumopw wifergdeyy p| woIsAs 1oySuen O YPIM BPOS
1 T8 0001 ‘Sjue e 0 onsTes %05 Jo 98e0ls ng
z wd3 og ‘sdwmd moyswer], “q
ooy BpOg Jnsnes [4 (epos onsnes 9,06) ‘[e3-000'¢ ‘S{uw Jng e BpOg Jnsmen)
14 SfEo peoT
I Suey A 3
I wasAs Sunonpy 1
1 Iopaa) owpumioa Arp aming 9 sdmmnd 103onpo
LM 1007 ,] ‘WOOY Pad WoGIe) I 19poo) sLnaum[oA AT P pue SIOP3A) JLNIUWMN{OA LA
1 wosAs uopeiqia @m oddoyy o syjoeg Jodng pejunowr surer|
1 wasAs Surpeopun yoes yadng  °q
dLM 1001] .7 ooy a8riolg Uoqre)y 1 'sqf 000°s T ‘oBei01s jyoes adng e ToqIE) PIIBAROY PAISPMO]
WOooy 2521015 SULIO[Y) i JOTeI0UBAS 2Ny I0y a0edg B syatod pady j8
19qqTuos AIp po[felsu] Jousxyg I IOGQIUOS SULIO[Y) P | SI010NPS S10WRI PUB IACYINMS
(aredg wourmo)y-a14 oy ‘SI0jEMSal WnnoeA
PIM SIPa3] I MO PUE JU MD JO LD peIumont IBPUTAD qim TSIsAS
wWoeoy] P9 SULOMD) ¥ siofeunIo[y) 0| Iojeuuo(qo wnnoea aseqd sen
wooy >8e1015 SULOMD) z So[eOs UO-0M] 'q
wooy 958I01g SUUOY) g o8ei0is wpurjAo w0y, B Bl e
[7 (Sdmy) sdumd UL '3
I (dLm)oreds  J| SdMY 01 Iojsuen UORn[oS (M
1 (SdM¥) @3 00pI Yo Ao J| QLA 1 ISUSATL TIUP B IM
4 (d140) SIMY 03 sdwmd 19ysues], 3| LOXUI PUE YUE} ISA[OSSIP “19po0)
I (dLan) suofred ogs Sum qoreg P OSWIM{0A PJ-WNIP AU
I Sjuel goreq d1m 01 dumg mpsmery, 9
uoneig Juiduimg 1em MEY i (d1A0) JoxTIn U “19ps9) OLAWTMOA  q areurduEuLRd
pue JIA 18 2ore 91eue3uetllo WmIsse0 0T (3g81om 191 qf (¢5) swmy] - IFerolg e wmIsseod
uoned0] ‘ON jmdmdmby paag WASAS [BOTWIY))

v xtpuaddy ut pajsiy are senpedes dumd

pUR JUB], “MO[oq 9]qe1 9} UI PIISI] 2IB STIIISAS [ROTUIRYD o JO syusuoduwrod Arewrtid oy ],

SOTI[I0T,] [BOTWSYD)

d




91

50p'gOg | BEPWPPY.SPIod (0 APUSIAOT dIM € 1004 TEOpSmy AT STUNTIPN

Bunuajd nauung y]

asodind 151315 103 pasn aq 03 sdumd ylogq moyre 01 padid aq 01 dwnd 1o)suen pue dumd UOURINDIDSY,

uefngeos sjewsfe 1o jre[nSeos 1oye FuLols 1oy pousisep oq 0 Jue ],

o1el pasy wnuIrxew 91 optaoad jiim Joyedor Surdumd omg jerp os pazis oq 0} sdumg

Po[TEISUL 10U ‘FuIp]mg FULDIEMS(] SENPISSY 1 dumd ared§ 9
1 Te3-001 werkeq P
el dumd soysuery o
el dumd wonemonoay q

Suppmg Sunarema SENpISTY I Te8-00g'9 um g e 1owikjod Suuatesa(
I Joxmmumniy p
1 Speos umyg o
4 sim Smpus[q Lwkjod 'q

wooy BwwA[od z Jfeio)s g e J2WA[O] 191eMIISBM

sdumd peey [eormoayd oMl

? sdurnd SU;?;(;-; ‘fﬁqu:ég I; pue yue} Aep 01 WBISAS Bysuen

-5 -Sque m a3ex

1 wd3 ¢z ‘sdwnd wysuery q ERUIECE Qi SSRIOIS ANE

TI00Y STEJNSOIY | WINIPOS [ Te8-000°S ‘Smm g ® QIRJMSOrY | Wnipog

sdmnd peey eonuayd oMl

sdmnd 3“{3’;‘;; ‘f’gqu:ég P| pue e Kep 01 walsAs wysUen

T3-051 ‘S 5 - 5

z wd3 (¢ ‘sdumd saysuery °q oune-fUISS ik SSEIOS A

o0y JOUQIYU] UOISOLI0T) I Te8-000°s ‘syum yng B J04qmu] UOlSQLIOT)

. sdwnd peay [eoTwaYo Oml

sdumd Efrpawm v:‘uﬁv,quegq ~p pue e AEp 0F WRISAS Jagsuen

[e3-0s1 ‘syue Keq o ome-fumas qim 952101s YNy

z wd3 (¢ ‘sdund 1ysTRI] q ’ ’
wooy spuoniy i Te8-000°9 ‘S{re g e spuoniy
uones’0] ‘ON yuomdmby pasyg WIISAS [BITUIYD)




90p (JOF | WMPTEIPPY P04 GOT APNS-QOTLLM £ 1004 TeoLmy Aoy STTLH LN

L1 Gunuajd nauung
4l 9J1AIIS U SUISBQ 0M] ‘pSUI ()°ST ‘MO WNWTIXBA] P
91 IITAIIS UI SUISE( 0M] ‘pSUI £€°§T ‘MO[J 98e.I9AE JowmINg D
(9914135 JO INO IOXTW QUO IM) 97 pSw (9 ‘mOo[J 93rI0AR IONUIA q
(991A30S JO INO IOXTUI SUO IIM) §€ p3ul ' ‘MO[J WINWIUTN B
SPUO0O9s ‘Ol UONIUA(] 9
000°T 9pBISIIUD $92139p ¢°() 1B .09s ‘anfes O S
[4 yeys yoes ‘siofjedurt Jo mqumy §4
[4 laqumpN R
oulqIm [EONISA Toxtur adA ], K4
SIOXTWI SUIGIN] [BO1HIOA i ‘suiseq Surxiwa prder a8e)s omJ,
uondiosaqg 1
SurxyA gseld hS,
Adus1ohyo %08 18 S'0> voIe ooryms ayeld pajosloid jo
Jsywud3 ‘ore1 SUtpRO] 90BYMS ®
UOTBIUOWIPAS I9[19g d1e[d €
0€> ‘S0< sdj ‘peods opped [eroydusd ox1y P
S'I>‘s0< sdj ‘f110070A [EIUOZLIOY E
0€< SOINUTWI ‘QUIN) UOLuUala( q
I+N | IquinN e
UonR[no0 T
0c> SPU093S ‘QuIl} UOLUSI_( q
e Idquimp ®

Surxrw yse[,] 1

(WOUIPT €00T ‘SPIepUwIS d1elS WS L Pue MO Aoruuay) ey uSiseq A1ojenisy  °d

“S[ELIO}BWI PAJR[NOD0]] S} JO Furjyes
aptaoid 0} UOlBOLIB]Y Io[19S djeld pue ‘UonR[NOO0]} patade} a8eis-cony ‘urgans ssoao01d oy ojut
S[eoTwIDYD Jusunean-a1d as1adstp 03 JoX1uw ysey 2dA3 aulqmy [eonIoA 95els om} B oplaold

1daouo)) udisa(] vV

JUUIDILILT ()6



30p"JOY | WIPTSPPY-IPI0d O S O LM € [00d TeatRury Aprmay STZLYy TP N

81 Gunway] Nauung
"2INJONLIS
uoddns (991 Yim SuneIid . JUeIsisaI AN qim uado aq 03 oxtu Jo doj, )
90BJINS IOJEM [BULIOU
aA0qe ‘yued spIsul WL S[[em Uiseq ojenouad 03 SaUL] PIIJ [BITWSYD ‘q

amyonnsiadns ou Yim 9pISINO 9q 01 SIOXIA

s1daouod ugsa(g

amjeloduia) I91eM MBI UO PIseq [0NU0d paads onewony 9
SOJ( BlA PAIOITUOUI QUIT} UM PUB STIEIS SALI(] P
SOdd pue A 1B [onuod paads 2
(S0d@)
W9ISAS [0TUO)) §S9001J PAINGLNSI(] PUB “IOXTUWL ‘(A 18 [onuod dojs / 1els q
WOoOI [eILN09]e Jusdselpe
Ut pojedo] seAup Aousnbay o[qeLIeA WOY [0QU0d PIads [enueul [B0] B
s[onuo))
oALp Aouonbagj ajqeueA [onuoo paadg 'q
0z dH ‘Temodosioy ®
I010N
Iowik[od pre jue[nseo) P
Jue[nSe0o 91eUId) R PUR JURNSe0) )
s1oxTw prder oy Jo ureansdn ‘epos susne)) ‘q
s1oxtux prde1 oy Jo wreansdn ‘ouLIo[y) B

syutod pasy [eorwoy)

$'8T 199] ‘mdap (0L,
oY 199} ‘qadop suoz jusnpjeAusnfjul [943] 1oddn
Sy 199] “qidap 2UOZ JUN{IJIAUINJUL [9A3] 19MO07]
[y 1097 ‘1ojowrerp adid juanpuy
8¢€C 199 21qNO ‘OUWM[OA SUIXIW 9ANOH
$'6 1097 ‘euoz Furxtui ‘qidaq
0°¢ 199 ‘FUS]
0°¢ 1997 ‘WP

Yq

O 4

s o

o O

SUOISUSUIID UISBg

01 001AIDS I SUISEq 0} ‘P Q€ ‘MO SIeWH(

2

1

0l



20p"(0E | TPUIPPV-REDI0F (JOF APUS GOT 1A £ [00d TOURmY PRI CTZLAT IR N

61 Gunwajd nauuny ¥
yoeq -o8eis 1od syusunredwos [o[feied oml pue ‘o3els
yoea Surjeredas sjem a[jyeq pauod Yiim suiseq 93e1s 221( ], (1
uonduosa(g )
sT9 oS WNUIKEA
85"y L9E a3e10AY TomruIng
ST (4 aBeloAy JAIWIM
01 80 WIRUITA]
AUIT-JO IU[} 3UQ 9IMAIIS WI SYU(} [TV
pdu ‘urseq 1od moryg 'q
S JquInN ‘e
SITU() $S9901d T
sumyj
1addn pue [ouueyd 10M0[ SuTuTRIp pUE FUIuea[o 10 SuolsiAold apnjouy 9
*§5900® 10 sumfj Jo doj uo Suneid Jy. JULISISAI A[) SPIA0L] P
81 soyout ‘wewrelq (€
e 103R[N900Y} 1ad IoquUInN (z
‘Bune1 ySry axmng renusjod jo
UOTJRIOPISUOD M ‘A3roeded [erjtul 10] USiso(] “Suiseq Inoj
JO yoeo 03 11{ds MO[J 21epOUIIOdoE 0] SSOf peay J0J udisa(q (1
swmn(} oddn pue [puTRYD I9MO] USIMIA(Q SIARA POIA ko)
F8'9 sumpy 1oddn ‘qidop 1018MIPIS (q
8L [oUURYD [9A9] I9MOT (e
mdeg (2T
0¥y w1
J ‘suorsuaun(g q

doj uo swmyy JuenIUT YIIM [PUURYD JUSNIJUT [9A9] I9MO]
awm[] juanpyuy 1
oS0y a

"SOLIOS UL MO[J [BULION 'M0] 01 Y31 Wol MO
0} 7 "ON JoXTIA pidey ‘ySmy 01 MO[ WIOL} MmO[} 0} | "ON IoxXI]N pidey )

" MOTJIOA0 10} [[es 9pIsino ut sSutuado 101s opla0L]d P



30p (JOS | WPUIPPYPI0S QOH APTUS OSILM £ 1004 WeaLmury OpRIEY STZLY [IHN

0T Gujwajy nauung
sioxni | 98e1S 10q I0J SALIP SUQ (q
[o1u0o poads saup Aousnbag ojqeLie A (®
saau@ (¢
[o[ered MO[} 01 uonjeIuSLIO 9fpped pue Jyeys (z
[991 [BUOZLIOY ad4, (1
SIOXTA 'q
S€ gadeig (g
0S tBas (2
SL 1°8ms (1
[-SPU023s ‘san[eA-D e
SurxIN €
¢ 44 MO]] WNIXBIA
8 09 IderoAy Jauxﬁ;)lg
Lyt 81 MO[] ITRIAY JIJUWIA
077 SLT AO[] WMUITUTIA
IAIIS
Jo 1no uiseq duQ 1A Ul sUISeq [V
‘U ‘aur) uonudPd(q ‘8
000°€ST mor (€
000°1S Busyoeg (¢
00S°sT jusunIedwos uoye[nNOd0 Yoeyg (1
Te8 ‘utseq 1od sumioA I
%G1 [oea ‘qISu9] 938)s UOTR[NOO0]] ¥
Lyl yidop oremapls (€
S'Ly S[[em d[Jeq SUIPN[oXo WIS [E10], (T
Ll yuounredurod UOTIB[NOO0[] [offered yoey (q
0°0€ EolL (e
WPIM (1
"} ‘SUOISUSWI(T [[BIOAQ 9
'y utseq Jod sa8e3s uone[nos0[d P

‘mofJ 01 [o[ered pojuaLIo

Ajquiasse [99Um 9[pped [BIU0Z1I0Y 9U0 9ARY 03 Jusuntedwod



20p'QOg | EMPIRPPYPPIof QO APUSJOTdIM € 100d Seatomy SpmImTy sTZLmI Iy N

iz Guuay] nauung

80°9¢€ mSuey  q
0S°0€ TP ®

}J ‘YoB9 - SUOISUSWIp UIseq €

s7'9 oS WRWXE P
GBIOAY
8Sv L9¢ Jowrmmg
ST 1 aBeIoAY JaJUIM °q
01 80 WINWIUIA ‘8
UIT-BO
g duQ

AIIS W SHUN TV

pSu ‘miseq 1ad Moy T
S suIseq 34UI[9s Jo JaquunN ) |
UONRIUSUIIPIS I9[HSS 2'[d H

SUISEq UONJBIUSTIIPAS 0} UOHIIUU0D 91eT SPI[S BIA UTRI(] ®
sooueuaunddy ‘G
s8uruado jusnijje ¢ 95e1§ UO SIOSTYJIP MO[J [[eIsuf P
¢l juanyie ¢ 98erg (4
S 4 juenpge godelg (g
09 jonpye [ 93ms (T
SL Juanyyuy (1
-Spu029s ‘spod ySnoxyy Juoipers ANO0PA k)
91910U0D) [BLIOIBIA "q
pauog ad4g,
STem 2iJed R4
S0 dJ 'ra amereduwo)
I91eMm pue anjea-n) jutodias uo paseq [0nu0d paads onewony ¢
SDJQ BIA PRIOIUOW SUIN UNI PUE SNIL)S AL (¢
SO PUe ‘9AUIp 103B[N990]J ‘A 18 [onuoo dois / 1ue1g (z
S2ALIp Aouanboy ajqeLeA WO [01U0D poads [enuewW [B00] (1
S[oRU0D) 2
urseq Jod s1oxTux

¢ 98v)S pue 7 98v1S [[B 01 UOWIOD JALIP UQ (



0P IOE 1 WPTSPPY-RPIOF AOF APUS\GOR LM £ 1004 WeIIWY APWISY (TZIAT RN

44 Gunuaig Nauuny
w0 Pe0 0°st WMUXEA P
1€°0 ST0 £€81 afesday Jowruing
01r'o 80°0 09 38vIoAY IWM 'q
Lo0 s0°0 oy wWnurmiy e

i I
3 38O sy IV
Js/ud3 “a3ea MO[JI2A0 JdRLINS B[]

079°1TS oL p

yTEOL uiseq 10d B3IR 90BJINS 9ATDATH )

$9°0¢C (Kouaromgye 04,08 1) 91e[d 19d BoIR 00BLINS SATIH q

18°ST ore1d 12d eore ooepms pajoalorg 8

Js “eare soglNng

08 % ‘BaIB 90BLINS 9ANOSYH P

gs ‘Gop ‘ourpout Jo o[duy )

00t Yy wsuwaraeld (T

v Y ‘Wpa a1e[d (

SuoisuawI(] q

000°C soredero, (S

00S urseq 1od sojeid [e10], &

0¢S yoed 10d sareld (¢

T mo1 19d syped (z

uiseq Jod smoy (1
Ioqumpy B
(opts wo sydnox yuan(ge qim sore[d YN Uo paseq) sere[d
9€ s¥ 0'sT WnwWeR p
(14 19 €E'81 9deIoAY Jowmng o
0ST L81 09 aderoAy WM °q
b 087 0y WNWR ‘8
(so1nurar) (seynurun) (p3u)
AUW-HO IS U 18 MO
juaq aug sy} (v
‘U ‘omry) uonuaja(g

000°9S1 suo[eD ‘q

006°0C 199] 01qn) e

uISeq Yoeo - SWMOA

0061 qidop 197eMOpIS 2



¢C

0P 0T | WRPEPPY SPI0d (OH APUS (OH-dLA € [00d Teatmy AP STTLRTIHIN

Buiwald nauung ¥

uIseq yoe? - I9J0UWIpIqIn] I9jem PaTnes 8%
‘uoryeoo] sydwes je dej [enuew apupour (qef 03 padumd sidures paxiN ‘€
(zoxTII JO UrRONSUMOP) IoZATeUR Hd T
(JoXTW JO WRINSUMOP) 1010910p JUOLIND Jurureans ‘1
[onuo) pue SULIOIUOA
‘UONRINp PuUe [BAISIUL
I0] Paseq QW) 9q [[IM SOA[EA UMOPMOIq JO toneIado ‘epowr onewome
U] "VAVOS BIA [01UOD 91jBWIONE 9PIA0L] "VAVS BIA [00UOD [enueul
ojowal op1ao1g “Axofpes odid ul s9A[eA WO [OQUOD [BNUBW [BI0] 9PIA0L]
[onuod umopmolq 98pnis B
- sjonuod wonerd) €1
0T sdy ‘wmunmxey  E
K1100[0A y3non yusnyyq Al
0 sdj ‘wnwixey
smo1 91e[d usomiaq A1100[2A JuanFuy 1
[991S SSa[uTelS arempiey pue ‘spoddns waisAs ‘sojeld paurpduy e
sooueuaunddy ‘01
00S°T p3wog  °q
0ST'T p3wmsy e
wdS ‘surseq (B ‘Mo[J 9818YISIp [B10], P
0ST wd3 ‘uiseq 10d Moy} 98reyosig )
ré urseq Jod sjun Jo qump q
saaTeA 8nyd pajeiado 1010w pue
UOTIO[[09 93 PN[S WNNOBA SSI[ISOH odA 1 B
Uo1199[[0) 93pn[s ‘6



30p"QOE | WIPIPPYIEPIO] QO APUSTOT d1M € [00d UMWY APy CTTIITHN

L4

Gunuagj nauuog
0°¢S Js/mdS ‘901AI0S JO INO IDI[I] SUO YILM 9)BI SUIPLO] 90BLMS WNUIIXRIA ¢
9 paddmby  q
L CER(IR] (RIS o
SI93[1 JO XoquIny T
elpaul [enp
qim 1091y Anaerd pide 1190 enQg 1011y Jo adA], 1
SwzZIS LI D
¢871>9%g Qg pue % 0Z'1 01 08°0 Wl 9)0eTUY q
$9'1> 1@ /09Q pue 0'@ $5°0 03 S+°0 U ‘pues edTIs e
9ZIS BIPOIN L
yT< soyout ‘@dop BIPPIN. 79
€ 199] “USnoxn 0} [9ALI} I9JEMIISEM [BJUOZLIOY WINWIXEIA] ge
SUOT}OAUUOD SSOIO [BINJONLS ON 8%
§'8< 109] “qdop wUWIUIN g
< Syum 3O oquinN T
S Js/ud3 “oyes Surpeo] 9ovLMS WNWIXEA ‘1

((uoupg £007) SprepuEl§ 9183S UL, PUe MO AYomiuay]) eusju) udise( A1oremdey ‘g
UoLIpY €00T SPIEPURIS SOIEIS UL, AU} I 90UBPIOIJE UL PIUFISAp oq [[eYs SIANY YL
“QUIN[J Y} UBS[O A[[enUeW 0} PIpPNoul a4 [[IM
SUOISIAOL] "dwnfy oy} ur papraoid ag [[IM MO[IISA0 UY ‘S[EOTWSYD JUSN[JUI 1Y Jo uoneoijdde
10J uorneoo] 93uis e pue yied mo sunuadias B WLIOJ 0] [[BM IDJULD B [PIM POIMSYUod aq [
owng 9yJ], "dwmyj & YSNomp S 9Y} 0 SUISEq UONBJUSWIPIS Y] WOL MO[J [[IM 19 M
"SI9)[J 1Ny I0J PIpN[OUL 2q Os[e [[eys suorsiaoxd
emjponng “Sunes Y3y srqrssod 10y pauSisep aq reys Surdid ‘eroyoiey], s1o3y oy Suner Y3y £q
paysidwoooe aq “wasmoy ‘Kewr pSw o¢ 03} pSw g7 Jo Ayoedes uisep JLa 2y Wog uoisuedxd
oImIn,{ "90IAISS JO INO SI IS} QU0 JUTWMSSe 91l SUIPBO] 99BLMS WNIIIXEW 3} PIIIXI 0} 10U
se 0s sore ojenbope Yim pau3Isap ST 191 UorH ‘[ONUO0D I0PO pue 91sB} 10J ‘AIesS909U J1 ‘0Imny
SY} UL 9}I0BIYIUR JO NOI| UI UOQIED pajeande rejnuels [feisut o) yidop ojenbape s paudisap oq
[TBYS SIONY SYL "PAIONNSU0D 9q 0} 9Ie }OBIUE PUB PUBS BOI[IS (IM SIS BIpaul [en(

1doouo) udiso(g vV

uogvanty 0°01



30p' OF | WNPTSPPY-PI0] QOH APuS AOTLLM  [00d Teouomy APRIITY STZLATIFN

S¢

Bujwaly nauung )
091 "y ‘qdap 10114 (¥
123 pIeoq 931 G
31 (so®yI01UI 9310RIIUER PURS 0} 199) §<)

y3noxn asoqe Midop 1M (
1T pdep ySno1y,  (p
Iy  (uowsuedxy %0¢) uonemsguos paq daap ,09  (7)
L (reurur) oyoerqiue pue pues ,0¢ (1)
ySnoxn Jo wopoq o3 eIpaux - Yida(q (
(pues o .9
M SMO]] 95RIDAE T8 991AIOS UL SIANY [[B
Y ‘owut) 30e1u09 paq Aidurs ajnur ([ <

“u¥S Jo qdep e1pow HVDH amny [e10])

0€ OVD 10§ 3dop [enonippy  (4)
81 oypeIpuUy  (g)
4! pueseois  (7)
(4! (pues opadio} ¢

s deo poddns eipawr 9jeUId[Y) [9arID) Hoddng (D
BN (q

( ‘soyout 71 2reuIy)
¥9 ureipispuny (e

(L 19 1931y Jo wonog) sayout ‘Yda(g (¢

€l yueordmpiy (T
LT Yy mduwey (1
K[IIO BaIe 1211 ‘SIIO}SIIQU.I}p Rt q
Ty paddmbo jezo, (T
T0L (s[eo gjo o) um oy yoeyg (1
Js “eare ooy B
S‘[IO!SUGUI@[) 2171 ¢

93910u09 20e[d Ut }58)D) [BLI21BW XOq IO}[T.] b



20P°Q04 | WIPEPPY-HPI0d AOF APmS QO d LA, £ [00d TURWy Apmuusy STILA TN

9¢

Gujwag nauunyg
I8 yoed I0J uLele YISy YImM ISNTUISTRT} PRy JO SSOf [B10], ‘q
[oAS] Judnjul
1URISUOD SUTUIRIUTRWL 9[IyMm SI9)[Y autjuo Suoure yjds Ajfenbe mopy 10114 ®

SULIOIUOIY pue [onuod It T1
QuWIN{J JUSNFUL PUE I U9M19q SSUTEDdO MO[JISA0 XOq IS SPIAOI]

uonosjord mopgwAQ 01

14 1190 1991y Jad TaquuinN P
1T pdeg (2
81 w1

sayoul ‘suorsuawip srewnxorddy o)

y3non sse[dioqy adeys-n q

08L'8 wd3 (s 16¢ e (190 [ X Js/wd3 G7) moyy uSiso(q
SUSNOIL, jemMysem L] 6
pug Ire poxig wWosAg ITy q
ureIpidpun Ajuo 191em ajord mo ‘8

WD)SAS ureIplopuy) 191 8

12 4 oy 0°ST wnuxey (¢
€9°¢ 70'€ €€°81 a3eroAy Jowumg (€
(191 6670 09 3BeIAVY JNUIM (T
6L°0 99°0 oy wnwyary (1
aul-1JQ 1314 3UQ AIIS U (p3m)
SJG)HJ [[V AAOL.I 1!18[({
(s/md3) 31wy SupeoT sovymg

del uoneng ‘L
vi> §S0016H0 41 pues eoris (2
71> 0101560 81 amoempuy (1
tuciejichie) (worom) (qom) BIPIJA] JO 2dA ],
Ayruxoprun) 9ZIS 2ARNYY ndaq
eIpowr 121 ®

SOUISLIDIORIBYD BIPIW ISI[L] ‘9



30p°OE | WNPEIPPY PPIod OH APMS (O ALM £ [00d TOLRry APMTY STZLA TN

LT Gunwag nauung )
pautquiod 10 fenuanbas ‘Ysem 1oem mofjdn pue moos Iy - POPONA e
UI9)SAS ysemoeq 1oL 71
191 OB “IIOWIPIQIN] YSemdoeq IIL] 0
Surouanbes ysemyorq 10} ORIUSURI) [9AS] JOII] u
9pISINO pajeso] ded e
IM UTRIp 01 95IBYOSIP PUR IOPESY UOWIIOD OJUL 21SeM 0} I8} 231eyosi(] W
Adg 7Pu-9] (sdjgg>)asemorony (9
A€ your-91 (sdy §'9 >) yuaniyy (s
Adg your-g (wdy 000¢ > pue Js/ugss ) IV (¢
Adg your-o¢ (s/md3 gz) aisem (¢
Adg Youl-$7 (sdy 69 > pue ys/md3 gz) ysem (¢
Ad€ 9our-0¢ (sdy o'z £&100[oA wnwxewr) Juenpul ([
S9A[BA [00UOO pajeIado 1010 1
SOA[eA [ETPIAIPUT BIA [enuely (€
TWOO0I [OXU0D UTBW Ul TONL)S [OHNU0 UIBA (z
9OBLIOIUT UDDIDS [ONO) YIIM UONRIS [ONU0D [Bd0] 9[FUIS (
SUONE]S [0NUO0D 1] |
surt, (@

Ayprgmyjuanpge LIy (q
peay JO Sso] (e
‘U0 POlRnIUT Affenuew 10 oy (]
werdoid ysemoeq 191 R

IoNIuSUen [9AS] JUSTJUT I9)[ PAUIqUIO)) i

I0JoUWITPIQITY) JUSN{JUT IO)1] UOWLI0)) T

dey a[dti’ms [enueur yIm {qef o3 pedid ojdures juen(yur I9[j UOUIIO)) q
dey ojdures enuew yim (qef o1 padid ajdures juanige 1931 UOWIO)) 8
JUSN[JJS 19} PAUIGUIOD I0] 12jauIIpIqIn ], I

1)y yows ‘103TUOW 3[onred juanyg 9

191 (OBS 10} Wie[e YSIY YIIM SISOWIPLQI) JUen[jy P

LINJUQA — I9}[J 989 I0] ISPTWISURL/IOUI MO[] 2



20p"OE 1 WIPEIPPYPPIOL 0T APMS TOT d LM € 100 TRty PRIy STTL N

8¢ Gujwuald Nauung
[BULIOU ‘MO] ‘Y31 {SOUOIIMS 2IMSSAIJ (q
19w MOf] ITY (e
sjonuo) (8
uouejg dumg 901AIag YSIH Ur2)ed0 7 (L
armny | 10j 2ords snyd ‘1 Ioquinn (9
09 Iomodasioy (s
8 (wdy 000°c wem ssay) soyout ‘odid areyosiq (v
09 S1sd ‘amssaxd a3reyosi(y (¢
£S0°1 ugos ‘Ayoedes omorg (T
€ Js/ugos ‘a1e1 MofJ Iy (1
IoMO[g Ioog Iy )
SSLT s 14 ojer gsem mo] (p
0T0°L 0T 9 gsem ore1 g3y (0
SSLt S 14 YSEM 911 MO[ I9JeMm ITe JusLImduoy) (q
wyos €60°7 | JS/umos ¢ S (s1ex ysem mof depiano) moos Irv (e

(wds) Gs/md3) | (saynury)
1By MO[J | NBY YSEAL | oQunn]

9peI3NUad $33133p (¢

SUONIPUO? IojeM ULIEM I9pUn sajel Ysemdorq [eordA ],

"9[9A9 ySem MoO] puodas FuLmp jue[nIeod Jo pagy

103 jutod pesJ JuenSeoo Yim papraoid surf Ajddns so1em ysempoeg
Aqpueys auo ‘Anp suo ‘sdumnd ysemdoeq eia

ADIOSIIp [[oMIBI[O WO I9jeM PAYSTUG- I9jeM USBMIORQ JO 90IN0g
(wdd

SLL']) BIPSW VD) 10 MOY ysem Js/ud3 gz a1mng 1o uSisa(y
AJ120[9A UOTIRZIPIN(}

UIMUWITUTUI 9%,()§ 18 MO[} USem I9jem I8 JUSLMOU0D 10J udisa(g
‘armeiaduwg) 191eM YSemIOBq 9PRISIIUID 92139D ()¢ pue

5z1s apoured 06y Sursn ysem Y1y Surmp uoisuedxa 9,0 ¢ 10J uS1Sa(T

USem Id9jem Ite JULMOU0o asind asdeoo 10y uSisa(y

0

()

(s

(¥

(€

(T
(1

(9ouanbas ut 10 JTeY QU0 Yseay) udisop ysemioeg



20p'JOE | WOPIIPPY SPIOI AOH APUSAOTALM € 100 TESLREY AT STILAT N

6¢

Buwajj auuny

S[ESTWIOYD JUSN[JUL 193 XWX 0} SIOSTYJIP [9AS] PIUL PUB 3s8q 9pIA0Id
sjurod pagj [B2TWDYD JUSN[JUL ISYIJ SA0GE [OIBY §S93J8 9PIA0I]

spuony P

BIUOWIUTY )

BPOS d1sne)) q

suLIoy) B

SUOTID9UU0D A ) 2Imn] 1oye ‘adid juonyyyo 19} pSUIqUIOD UL PI9] - JUSNHIS IONL]
BPOS o1sne)) 0

wwkjodpreoly  'q

QULIOTYD) e

Aumyj jusnpur

19| puUe SwWN[j JUSN[JS UISeq UONRJUSWIPSS UIOMISG PIdf - JUSNQUL IS

1

Pod [edTU_YD

"QWIN[J JUST[JUT UBI[O 0} SUOISIAOLJ
"K1011e8 adid 1011 oY) UT UOLEOYIPIWINYSP SPIACI]

‘1007 Sune1ado I9}[1j PUE BATR IOY[Y OU) Ul UOHR[IIUSA pue SULYSI] 9pla0Id
"SOUI[IOR] 19JeMIISEM 0} 95IRYISIP [IIM II9M MO[JISA0 SWIN JUINFUT I9Y[T.]
*I00]J [01U0O WO djeredos W00 UL PASO[OUS S[[30 I3[L]

"WIO0I [OLUOD PUE §10)[1J SuLIsA00 amyonysiadns ng

~ & A o

somyes J PY0

0> (mogg eyewinn j8) sdy ‘A3100712A WNWIXBIN

1

awmy yusnfyu] HLE

0



S0P’ A0Y | WIPUIPPY PRI O APMS QOE LM € 100d Tealsmy APy STLH TN

0€ Bunusid nauung ]
[[MTeTD S} UL SWT 19BIU0D YIIM “QULIOMYD 99 UYim UOHBANORUL SOITA SO[-('p °
[[SMIEI]D 3} UL SUIT} 10BIUOD YHM QULIOTYD 93] [IIM UOHBALORUI p1p.iv1s) 801~ | °

‘syuswanmbai A11piqIm) oY) saAdIyOR
soueuutoped woneny usym suoyendo [eunou Iopun juswsimber woudoymsp Sururewol

o 1eour 01 Alriqedes SULmMO[[o} Y1 [Im PaUSISIP SI WISAS UONOIJUISIP [EOTUIAYD o],

(uonesyLre(o ea 3o | pue woneny Aq 80] ¢ ) [eaowa1 wnipriodsorddi) So1-0'% o
[eAowal vIp4v1H) O[-S° ¢ .

‘uone[n3ar Aq PASPI[MOIE ST JIPaIo UOLIIJUISIP SUIMO[[0] 33 ‘os Surop uf

Siseq A[qIUOUI B UO PaPIOIaL
so[dures aU) JO %6 UL ANIPIQIN] JUSN[IS IO [ENPIAIPUI IN S1°0 Uey sso o
SISeq ATJIUOW B UO SIMOY] $ AI9AS POPI0dal
sedures oG JO %66 Ul ANPIGIM) JUSN[YS 1YY POUIqUIOd NN S1°0 Uey s3] *
ALMSHZLT ot [
9JUBPIOIOE UL 1IPAIO [EAOWIDI O] [BUONIPPE | UTENE 0} J9pIO Ul sjuswaimbal AJpiqimy jusnjyyo

I 97 Pas0xa 0 Ayjiqeded oy Yim pauSisop os[e st ssa001d UORN-UonRIgLIR]D Y],
SISeq A{UOUI B UO SINOT § AIOA9 POPI0IAL
sojdwres oG} JO %G6 Ul ANPIQM) JUSNPIS IOYY PAUIGIIOd (IN €0 UEQ SO i

‘syustueinbai Aypiqiny Jusn{ye 13y
Fumorjoy o 10w 01 Apiqedes ay) ym paudisap st sseooid uonen[J-uoneoyLIed S ],

UONIBALORUL/[RAOWISI wnipiiodsordda)) So1-¢ °
UOTRATIORUL STUIA SO[-{ °
UONBALOBUT /[EAOURI DIp11L) SO[-¢ °

‘WINWITUTW € S UOUIJUISIP JO S[9AI] SULMO][O] S} AT O} $90.MNOS ISjeM I0BLINS
10y pejerado pue papraoid oq senbruyoe) ownesn jey; axnmbel (M suonemSal JUSLND)

uonduoseq v

SuasoyIvg Jo uoyvayovuy
/IDAOUY [DUOIPPY puv [ uoysfursiq ¢ I[



20p"dOd 1 WIPEIPPY-RPIOL QOE APMSAOT:d LM £ (004 TEDLSUTY APIUTY STZLH TN

Gunwald nauung ¥

L0 10308} 271Jeq [[omIed]D D
0C /5w ‘[enpisal oULIO[YD oo WNWIUTN (€
S0 D, emendun], (T
08 Hd (1

SUONIPUOI D UOTISJUISI(] 988)-ISIOM ‘q
301-0'1 paImbar UONBALORUL D1p01H) WNUIUTA

1D uoneniy-1sod ‘suoneiado feuLioN 1

(LD) sum], 10B3U0) UORoJUISy g

‘g xtpuaddy Ul papn[our 918 SUOTR[NO[Ed SUIN JOBIH0D WOROQJUISI(]

"S[[2MIBI]D 93 JO [[}0q IO SUO UT SUTUIBIOTYD
UM JOW 9q O} UONOQJUISIP SNIA PUR pip.vis parmbal oy} MO[e [ SMO[f pue Ajjenb
ISjeM USYM UOLRWIO) JE( SZIWIUTW 0} ‘7 “ON [[omIes]) Jo Surmurdaq o1 Jo [ "ON [[eMIed]) JO
Suruidaq oy je poj 2q 01 BIUOUNUE MO[[e 0} SUOISIA0Id 918 2107 ], "S[[9MIB3[0 oY} YSNOIY) pPaLLed
[enpPISoI QULIOTYD 995 UM ‘W0ISAS uonnquusip oy ydnory} [enpisal SuiA1eo I0J SSUNIRIOND
WLIOY 0 ‘7 "ON [[oMIBd]D) JO pu2 2y} Je paj 9q A[[estdAy [[im eruowrury °sjoas] Suneisdo [eulrou
JO SS99X9 Ul $9JBI Paa) SULIOTYO mof[e 01 parjddns aq [[IM IOTeULIO[YD suuoyo-21d ¥ ‘[[omIes[o
pue urexn ss9201d 21U 9y} YSNOIY} SULIOYS 931 M UOUIJUISIP AQ Im|re] 19} JO JUSAD o) Ul

uoneANORUL DIp4vIH S0[-0°¢ JO [e10} © Sutasmoe Jo Lyiqedes ay) amsse [im uJ1sop oYL

AN Aq uoneanoseul wnipriodsordiiy 3o1-() € o

AN Aq uonieAnoRUL DIPLDIL) O[-()' ¢ °
:SMOTJO] Se uoneAnoeul Sof [euonIppe aminy apaoid o1 suotsiaord

Yiim poudisap aq [[im AN[Oel 9 ‘suone(ndal amyny Yim douerdwioo amsse OJ,
UOTIOFUISIP A[) Iy
Aq papraoid aq Kewr Ajjiqedeo UONOSJUISIP vIpiv1H) pue winipliodsoiddi) [eUOTIIPPE ‘PIapasu
JI oD g pue ‘wnipriodsordds) ‘vipivir) 10y Surjduwres 1vlem 99IN0S JO SYIUOW 47 SULMO[[OF
IsleM 20IMOS O} JO UOWEOYISSe[d UIq 24} Uodn paseq pauIuLnap 2q [[Im parnbal uoyosjuisip
JO [9A9] emoe oyl usSoyjed SMy JO UOURANORUI pue [eAOWDI oy} Sursearour 10 suondo
UB1Sop 0] AIBSS909U ST 31 0S ‘7 Ulg UBY} 19213 UONBOYISSE[O UL S}NSal SULIOIIUOW I9jem 90INOS

J1 wnpriodsoiddsyy 105 syjuswaImbor uonodquIsIp oYl aseamdur Aew YIMSAZLT UL



20p'QOd | WIPIPPVISPIOS 40T APRSAOMLLA £ 1004 Teatmury Apmuay STILY [N

[43

Guwald nauung ¥
L0 flemred)d (v
L0 SIOYL] (€
S0 suiseq uonesye[y (T
S0 suiseq uonemasoly (I
1010¢ afjed P
L€ flemres)y (¢
S'€ sy (¢
ST sass9001d juouneon-a1d (
71/3W “fenpisay] ULIO[YD) 0
0'8 Teamrea[y (T
08 SIO)Y pUe juduUean-01d (1
Hd wmwely  q
S0 Do ‘armyesadus) WA ®
ssao01d amus ySnoxy Anjiqedeo 1D s suonendQ ‘T
000°9TL°T €8 ‘pededs pswm ¢ (T
000°6EH°T T8 ‘Aypeded psm gz (1
Jopoey apyeq L0
WO paseq UOoNIIJUISIP J10j paxnbax swnoa [[9MIBI[I sS0ID) ‘J
000°80Z°T fpeded pdm o (T
000°L00°T Apoedes psm gy (1
‘[€8 ‘uon)dajursip 10J paamnbax swmjoA [[9MIBI]D IARPYH *d
911 UONIPUOD 958D ISIOM (I

urw-Sur ‘permbar 1) uonosyuislqy P



S0P AOM | TIPUIPPY FPIod GO APMSAOMIM § 1004 TRy AArany STZLATINN

£t Gujuialj Rauung
"131B M [SBANIB( JIIY 10] UOONPIX ITUR[OA 10} MO[[8 03 139 008 T Jo 13dap Jarem & 3uisy c
‘SUMOA UTRIPISPUN PUR BIPAUI 3PNYOUL 10U $30(T .,
"au0z Burnas a8pnys v Apureunmopaxd st sere(d 21 mo[aq vare OY
'smoo0 A[Lrewnd wonesyLed anym ‘soreld amp jo Won0q 211 01 30BLINS ISTEM S} WIOL SWN[OA 9} U0 paseq ST ) IPYLR[D .
67t 1€°¢ £€°0 070 1Al Mol umuxe
MO
(144 sT'e A LTO 90 ddeIoAy Jaurumg
EL'ET £9°6 8¢'1 €80 68°1 MO]§ 93€I0AY JIUIM
09°0C vyl 80°C §T1 €8°C MO wnuTurAl
%3101, [[PMIR3]) SIMA suiseyg suiseqy
uogelyue;) uonemINog
UoTBANORUL 0] ‘UOHBALORY] DIPIDIL) q
144 (414 8¢ ] 4 S5 MO WmMuIXeA
MOrY
8L 69¢ (4 (43 SL dderoAy Jourmng
SILT vTTl 91 001 0€C M0[q 33eI0AY JUIM
8LST SES‘T 8YT 051 143 MO[] WnuTuIgAl
el0], [leMIe3]) SIMq suiseq suiseyg
wonBIYLIB) uonemadol]
T/uTE-3W 1) UondJusI(y 3
(44} 6L 11 01 [44 MO[ WNUIXETA
(444 yST S €I 0€ MO[] 958I0AY Jowwng
01S 1€E Ly 114 6 MO 98RI9AY JIIUIM
S9L 96 IL 09 8¢1 MO[f WnuITuA
18101, [RPAMIBID SIANA saiseyg suiseyq
uonedyLie[) aonemIdog
UrW ‘ow [, WO UaId( 2ANNY °J
(000°TL6 T maresy (b
000°€8T sy (¢
[000°LEE suiseq uonesyLie[) (4
000°S9L suiseq wopemdolf (I

‘[e3 T&10] - SwN[O A 3



20p' QO | WPISPPY P[0 GOE APUSTOT dLM § [00d TROLRWY ORI STTLR TIAN

ve Bunuai4 3uung
[eaowa1 juawdmbs 107 suoisIAOIg K
(SO
wo1sAS SULIOITUO pPUB [ONUO0D) SSIO0IJ 9} 01 AJAIDSUUOD YIIM S[onuod )Td 7
siseqfed
SI91OW JUSN[IJS I9)[Y JO Wng — SULIOIUOW MO[] T
SOATBA UOLB[OS] B
SOATEA ‘1
sooueusimnddy ‘ad
s[qeisnipe oex Sunueao dwe ‘9
0 199} “Iun Yoeo YInoIy) SSO| pesy WNUITXeA 'S
(44 LU0/ 950D A R4
06 % ‘oUBNIWSTRI] A() €
I+N S1030B31 JO JaqUINN T
0¢ Slewnin q
74 ey e
p8u ‘wolsAs Jo Ayoede) ‘1
euoIL) UBISO AR D
uonearoeur 30f-0°¢ wnpriodsordAi) 1

BLIONIY) UONOIUIST( Al d
“JUON[IJe 10 PAUIqUIOD 97 Funjeal) BAIR A () 9jeIedas e ul S}UN oIy 213
Suneoo] 10] sjuswornbal aoeds pue ‘[BOLNOSS OINBIPAY ISPISUOO PINOYS UTISIP UL
pSur 0"Q ¢ JO MO[J lewuny[n a3 Jean o} paoe[dar 1o popuedxo Suleq
Jo o[qeded aq [[Im }] °9OIAISS JO INO JIUN OUO PUB JOUBPIWSURI A () WNWIUTW YIIA ‘SUORIPUOD
MO[] WINWIXBUL IOpUN 9S0p USISop 9} 918Ious3 0] Paudisap 9q [[IM WAISAS A 9Y] TeAowdl
pue uoneanoeur usgoyed 10j sjusweInbor YLIMST LT Surpesoxs 1o Suieswt Jo S[qeded
W2ISAS UOTOJUISIP B 9Insse 0} paplaoid st A3i[toe] uondajuisip (A () wioaenm syq "dLm 0
uryim K11oey wonoajuisp (AN) IS[0TABIIN € JO UONE[[RISUT 21y Joj papiaoid st 9oeds

uondrmsa(g v

(24mpn J)uono2fuisiq AN 0°CI



g¢

20p°qOg | WMPEIPPYRPIO] GO APMS QOSIM £ 1004 TRotRUY APmETy STCLAT RN

Gunwagj nauung )
6661 “,2ouRldwo) 17 o} UBIS(] [[red]D) BUIA0IAWY, S DIV MY U paruasald foreassl uo paseq |
009°L1¢ Te8 “(sonutur [ 10§ ys/wd3 g pue
ssnutw ([ 10 3s/wds ¢7) 101y 19d swmop ‘1
Iojem ysemoeq 191 D
000°6E¥°1 [e3 ‘SurnjoA fejo], K
000°L00°1 [e3 SwmnjoA 2ApRPY  °q
oIl T/Bw-ur ‘) WU ®
SUOTIPUOD 35BI-1SIOM I9pUn UOIBATIORUL DIpv1L) F0]-()' 110} syuswannbay €
L0 lopey Juigied 'q
1:08 oneI YIPIM-0)-[)Sud] e
Supgjeg ¢
0°sT p3uw ‘ajex Mo P
0T T/3W ‘[enpISaI SULIOTYD 901 WITUIA E
S0 Do ‘omieadwo 105e 'q
08 Hd e
(9s89-1510M) SUOTIPUOD) UONOSJUISI(] 1

1D uonopuislq  °d

81840 Dip.4v1H JO UOTIBAORUL S0[-0° | 10] SWN[OA

sopNIouT JUIZIS [[oMIBS[0 I0f BUSILD [0 Y], ")) 9ANOSYS oY} SZIWIXBW pue SUNMOIND-LU0YS

SZIWITUIW 0} $3[jJBq IOLIOIUT YIIM SILISS UT S[[90 0M] JART] [[IM [[oMIBS[O 9T [ "9INOI UOISSIUSUE)

pasodoxd a3 Suore s§erols [euonppe ur popraoid aq [[im a8e1ols Suneado wo)sAs UONNQLYSI]

‘uonezifenbe mopy dumd pue Ijem ysemdoeq 1) (1LD) SUm }08IU0D URIOLJUISIP 10] 95eI0lS

1o1eMm paystuy aptaoid [[im s193[yg oy3 mofaq AfTenred aits jueld ag} UO PalBoO] [[MIBS

1daouo) V¥V

23D101S LI PYSIULT ()°ST



20p°GOE | IMPIPPYRpIog GO APUS\JOEdIA § [00d TeoLsmyY ADMBSY S77Ly TTHIN

9t fiujuayy nauung
LA (B SEFEq 2PR[OUI 10U S30(]
s8um1as aA[ea fenuew uo Surpuadap ‘usnpgye
[eamIea]d a3 10 jutod sty wox 1oyaie ofduwres merp o) dumd suo apraoig (1
T 'ON [[PAIe9[D PUE [ "ON [[9MIB3]) US9am1ag - Jurod djdures L
sounry (¢
sumoryy (I
C "ON [[9MIB3[] PUB [ "ON [[PMIBI[D) UaMI - SIUTOJ PId,] [BOTUIDYD 9
STUSA )
SIOPPE] PUE SaYDIRY SSI00Y q
MO[JIDAQ B
sooueuaunddy G
1199 YoBd “YIIIMS [9AS] UO PIseq ULIE[e [9A3] YSIL q
[199 [oB3 ‘Io)IUSURI) [9AS] OTUOSEN] B
sfonuo) R4
sueiquidul Joordiorem o] Jooyg P
919I10U0) s[rem apgeg )
9oe[d ur-1se0 J0 Iseo-91d ‘91910U0d Jooy q
2ov[d-ut-1SBD “010I0U0D I00[] pue S[[em B
S[ELIRIBIA UOHONNSUO]) €
0¢ 139§ ‘gadap 1a3eM IPIS P
1Vvs 199J 199 Yoe3 — YIPIM 9
SPEL 199y ‘@WBuay  °q
(4 STRD e
SUOTSUAUII(] XOLIA}U] T
000°061°C Ayoeded udisop g0y,  p
00¥°cES uonezienby K
009°L1T gsemypeq g q
000°6E¥°T LD uonsdjuisi(y e
"[e38 ‘umjo A ‘1
UBSa( [[PMTR[D)
00T°SLT (tpdap [2mI1ea]9 30 1995 (7<) 28e10)g Uonezyenby dumg  'q




20p°QOH 1 WNPIIPPVUEPIe] AOE APUIS' AOT LM € 100d Teanwy AP STZLAL TN

Le Gunuagd Rauung
Kioedes 1081e] 01 n0-08ueyo dumd 213Ny 10} SA[RA UOUE[OS] JO Weansdn YOUI-(F 03 ISLIIOU],
(399]) uoneAs[y
ossvL 08°ShL 0S°SyL 0s°¢¥L 0ssvL suruaIua) 93 Ieyosiq
(segour)
A 1 il 0T 0z 19j0urei(] 98reqosi(q
juEIsuo) TUEISUOD) WRISTO)) aiA ain A 10 paads 1ueIsuo))
091y 091t 091y 091 091+ o3wI[OA ICIO
00¢c1 00Tt 00Z1 0oc1 0071 paadg I010]N [EUTHON
00s 00¢ 00§ 00L 00L (d1D) 19m0dasIOH 1010
vie 1743 (43 1243 1443 ,(199]) pesH parey
9 L L 01 1] (aow) Anoede)) parey
qmp
[eonIA ‘QMJ [EONISA | QMM [EOMMSA | QM [EOMNOA | "G, [ONIIA adA 1,
¢ ‘oN dung ¢ "oN duing ¢ "oN dung 7 'oN dung 1 ‘oN dumg
eu9LD uisop dumg )
0¢ ugisop olpwmy (U
e udsop feumy - (1
201AI95 JO MO Jun 3508 re| ‘Aloede)) wL] (9
0€ morgareumin (S
0¢ MO WMUWITXEIAN (¥
S MO 9FeIAY WM (¢
9 MO[] 98RISAY IJUIM (z
14 moff umwmuy - (1
pSw ‘sjuowaxnbar Suidwmd [[e19AQ
1443 (HA1) peay orwreup ej0L, 9
S JaqunN q
uonons padid piey Yiim aUIqIn [BOUIOA adA . B

sdumg 101 py poYSTUL] T

*991AI9S JO N0 jrum 31s951e] o) s aSedumd poxinbaz

apraoxd 0} pazis aq [[im welsAs Fwrdwmnd yoey "uoneMSYuod suIqIN} [Bo10A 3q [ sdumd [Ty

uoyels dum 991A10g YSIF Y} UI Pajeoo] 9q OS[e [[Im IoMO[q ITe USem3oeq Ioyg Y], "UOuelS

durng 9o1a10g YSIY 23 W pasnoy aq (i sdwmd 191eMySEM OM]} PUR I9jEM PIYSTUT INOJ

uondrosa( vV

surdwung 121044 paystury (0'r[




30p QOE | WMPESPPY2PIOS QOF APMSAO LM € [00d TRUSWY APmoTy STZL 1Y N

8¢ Guiwald navung ¥
3ATRA 0942 2d41 [{eq orneIpAY o1 Jo unel amssald JJO Inys SPIIoXa omssaId WNWIXEW ULIU0)) .
IoZATeur SULIO[YD 991, &
I3ZATeU® BIUOWIIY (¢
Ioprwisuen smierdum | (z
pw Hd (1
SIoZATeUR I9jem PIUSIUL] q
s1ozATeue pue AI1ojeioqe| 03 ojdures Iajem PoYSIUL]
uone)s dumnd 10y seoueusunddy S
IOPIUISURI MO[J PUR IDJOUI IOJeM PAYSIUL] (T
IopruusurI) 9.Mssald (1
sooueuaymddy ®
saoueusumdde pjojruewr o8reyosip dung b
WH (q
[BULION (®
I9peay 03IRYOSIP YOBD ‘SOYDIIMS INSSIIJ (9
aATeA 10jedronue o3ing sautoe) o8ing (s
Aronng 9A[BA UOTRIOS] &
adAy [Teq o1neIpAH y pue ¢ 'soN dumgoommgyStH  (q
3stp Sunm zpue [ soN dumg oommegySiy (e
SIATBA YOI (€
100Z-0 o8ue1 15d ‘o3ned omssarg (z
SA[BA 9SBI[RI ITR/WUNNOR A (1
saoueuanddy P
uoIt o[nonp pasuepy [eLSIBA 2
S sdj ‘41100704 TNUWITXEW PIOJIIRA q
8 sdy ‘A11007oA wnuIrxeUr 98 IRY0SI(] B

o8 reyostp dumg €
s1ojouwt zy (9 ‘aseyd ¢ ‘A 091 - SI0I0 (T
[0-0u0d paads pue parspas durnd wo paseq pSu

0€ 0} P3W { WOIJ WNNUNUOI MO]} & apiaokd 0} udisop durng (I



20p"QOF | WMPUSPPYRPIOd GO APUS\AOE LM § 100d TESLDUTY APIUTY STZLH L IAN

6¢

Gunuald pavung

IOJQIYU] UOSO0) (S
emowry (3

spuonpy (g
BPOS d1sne) (z
SULIOYD (1

[emeIpyim I9jemysem Jo jutod 1o)e - sjutod pao) [BOTIOYD 19Jem PIYSIUL]
sjuouodwos 1010w pue dumd ssed 03

ySnous a3re| sSuruado mopuIm I0 JOOP 2[qeAOWAI 9[qeIms 190 Io dnjjoy
SOALIP

Aousnboag s[qeureA 103 parmbai se JUSWIUONAUS Pa[jonu0d sryeradumd |
oue1d 98plLiq Sul[oARI] 10 ISTOY PUE [TBRIOUOA

IazAeue areydsoyd (g

IPeuIprqmy, (L

IazA[eUR opLIOn| ] (9

I9ZAeUE SULIOYD [B10} /SUTWEIO[YIOUOA (s



30p"(OE | WNPTPPY-PPIOT AOH APUS\TOR dLM § 100 TeOLSMY ARIMITIN STTLH L 1N

b Buiwajj nauung iy
wopelg dumg
991AI3S YSIH - JLM 201A195 Jueyd oImseoN amqm[, wds 006 -~ | 90IAlag JuRld
uonelg ydsmopy Jo¥ 000°1- T
Surduig 1918M3)I58A | WMOPMO[q ISpuys samseayy | 19pwmdepy 000°7 - [ | umopmolg 3spnis
Tonelg " o3reyosip ISTEMIISE A
Surdumg 191emaise M 131BMI)SEM. SINSBOIA IpPudey wd3 gp0‘9- 1 paygLE[D
J3jou Rreled
uopelg dumg wolsAs O psmg -1
991AISG USIH —~ JLM | MO[J Jojesm paystuy SImsedjy LINJUoA p3w 47 - | uenpyy 1ue[d
uonelg dumg
901A138 YBIH - LA | MO[ JIe gsea Joyg aImsespy 1s1emond wgos O1°T - 1 gsep Iy 19i4
uone)g dung mog
991A19§ YBIH — d1M J91EMYSEM INTY JINSBIN LMusA wd3 0006 — 1 Joemyse | 11
Anden MoyJ asuux
odid 1)1 - JLM |  PUE JUSN[II0 15[ AMSESN Lmuo A pdwgy-g juenpyy IoNtg
1319w pPreted
Iquen) pSmr 9|
I2JOIN Io1e M\ MY I91BM MBI OISBOIN | JolomSe pSwpz — 1 e mey
uoned0] wonoun g adfy, MOLT XB]A uondysa(
pue Aynuend)
:SMO[[0] PAIOJTUOW 9q 01 SMO]J Pajdadxa Jo Fuusy v g

“[0nu09 $59001d 10} PAISJOUL 2q 0} 918 SMO[J Sem ITe pue

‘IojemUSEM ‘IOY[I -SUNUNOOOR 0] PaIleUI q 0} oIk jue[d 91} JO IO pue OJUI SMOT [[V

1daouo)) uSsa( v

SULIIIY Mol (9]




30p°(OE | WNPIIPPYRPI0] A0 APUS\AOT dIM § 100 TesLmY APUUTY STLNTTHN

g Gunwajd nauung
%0°C uoyonpoid SPIjos WNWITXeW! 1y (q
%01 uononpoid spijos afeisae 1y (e
UOIIBUIOUO0D SPI[OSs 23pn[s pa1dadxy (1
o8pn[s uMopmo[q UIseq UOLBIUIWIPIS 9
(osur) a1sEM 03 Ia1]T] P
ID1BMI)SEA USBMOR] IOY[L] 2
suiseq ss9001d woy a8eurei ‘q
suiseq §s9901d JO MO[JI2A0 v
IOJEMIISBA\ SSOD0I] T
swhod (g
jwemseod (g
uoqrey) pojealloy palapmod (1
S[EOTWIOYD JUSULBaI], "0
Ia1em mel o3 ul assueSuew pue woI Jo uonendoald pue uoneprxQ
IoJem MBI O] Ul sp1jos papuadsng B

SPIJOS [enpisay 1
$92IN0g [ENPISaY qd

‘0 xipuaddy ur pepnpout axe Surzis jun ss3901d pue uononpoid stenpisar 0} paje[al
suonendmod pue ejep USSP po[reId WeISel] MO[] SSI001J ISTeMIISeA| -7 NQIUXT
uo poyordop ore Surjpuey aisem spenpisal 10 pasodoid sjuouodwoo Arewrd oy,

"JIOUSNOTL oY) ANARIS Aq MO[] [[I4 ss9901d SuLjemop o) woy sjen[i] "93Isuo
parjdde pue] pue pa1ojemop 9q [[I4 S[ENPISAI PAUSNON]] “IsAry Ayomuosy oy o3 padwmd
9q [ jueewradns Jousory] -AN[oe} Suuoiemap oy 0} padumd 9q [[Im SIAUINITY}
oy wog 95pn[S SIdUWINOIY) 98pn{s oy} 0} PIOAIP 3q [[m Fpnjs papes IdYUR
I0JRAMQ]SEM 9T} O[IUM ‘“IOATY Aomuoy oy 01 padumnd oq [[m SIOYLER Idjemalsem Y
WOy paluesap juejeuradns oYJ, “ISNLR]D IOJRMIISEM JATIOR I} 0} PIIOSIIP 9 [[IM Iojem
oSULI pUB ysemdoeq IOy OY] -AN[ior] uLIOjemop S[enpIsal B pue ‘03pn[s Umopmolq
IOTJUIR[O IO] SIOUDNOMWJ} S[ENPISSI OM] ‘I9jem OSULL pUB YSem¥oeq IS} I0J SISLLE]D
I0JeMIISEM UOJBq IB[NOID OM] SPROUI [[IM WIOISAS JUSUIESI} 19jemolsem U]

vonduosaq 'V

SIPNPISIY PpUn LIVMIISVAL SS2904d ()°8 ]



S0P (I0E | WIPTIPPVBPIOL GOE APUSIOT LM £ 1004 TRV APNITY STELy 1IHN

(44

Gunualj nauung

pielichplin]
puR SIDGUE 9y} 03 uouruod Suip[ing uonels suidumd Iojemalsem e UL Pajedo]

9q [[iM SMO[J [enpISal pue Iojemdlsem jo uounqunsip 1oy sdumd pue soaTeA
"TIOISAS ATejues 91} 0} JUdS 9q [[Im SUTRIP I00[} ueld

“UIDISAS ATRIIUes o} 03 JU9S 9q [[IM SIOYIO "SISYLR]D I9eMI)ISem o)

0} PoIDAIIp 9q 0} 21 UONIPPE [EdTWAYD IozA[eUe MOYNM saSreyosip aur] ojdures
‘sdurnd jueosp a3 Sursn WATY

Aonyuoy 23 03 podumd pue Iogue[O Iojemdisem € 01 padreyosip pue padumd
9q [[IM Iojem ST} ‘OOURUSIUTBW IO} [[oMIBI[D 9} WO Iojem SumureIp USYM
*IOUDNOT} STenpIsal

9y} ojut AaRIS AQ MO[J [[Im SUIp[Ing SULIdIEMSP 9U3 WO I9jem [Sem pue ajen(ig
"SIOLIR[D I9jeMI)ISem

oy} 0} poSreyosip 9q [ SISYLE[O PUB SIOIR[MOOO[ oy} WOl Idjem Urel(]
"IOALL 9]} 0} Aem 91} UO JI.M U}

9PISAq PAINOI oq LA YOTYM ‘UTBWE SFTBYOSIP S} Ul PAJRULIO[[o-9p 9q [[IM SISLIE[D
IojeMaiseM pUR IOUDNOTY) 91 WOI I0Jemdalsem pogue) “I0ATY Ayomuay oy
0} padumnd aq [[IM ISUSNOIY) S[enpIsal oy} WOy juejewadng wolsAs SuLaEMop
9y} 0} padumd 3q [[im 93pN[S PIUSNOM], ‘SIAUINNIIY} 0M} Y} 0} moyy yds
03 papuroad 9q [[IM 1339W puUE JIA[eA [o3u0d y -Surpes pue uonezijenbo 10j
IDUSON} S[ENPISAI o} 03 A1ARIS Aq paSIeyssip 2 [[Im 98pn][s umopmolq LR
“I9ARY Aonyuay oy 01 padwmnd oq 01 st yuejewsadns ayy ‘Surnes Suimoloq
"S10U9YITY} oY) 0} podund pue woISAS UONOI[[09 93PNYS JB[NOID B YHM PIAOWIDL
pue po[Ies oq [[IM SPI[OS 9Y] -wWoRoq 3y} e suoz Furpes spijos desp 3j00J
-Z [eUONIPPE U [IM ‘OSULI PUR (Semoeq IS SUO WOl Iajemalsem oy} ploy o1
P9ZIs 2q [ SUISBQ 0M] 97 JO UoBH WIDISAS UTRIP Iojema)sem oy} W0l MO[oeq
WOy W9ISAS 9sull 9y 199301d 0} papiaoid aq [[im de3 ire ue aroym Suipyng o)
apisino Jurod uowrwios e 0) Aereredas padid oq [[im SeBIeUISIp 959U, “SIOYLR]O
I91BM2iSBM 9U] 0} PRIOAIIP 24 O] B Iojem OSULL I9)[J pUR Iojem USemdoeq IaYIg
"$9]SEM. PRIBUTUIBIUOD A[EOTWIaYD

AKioreioqe] jo [esodsip 10} papraoid oq [[Im wolsAs ojeredas v -WI0ISAS &lm:rtms

3} 01 JU9s pue sa1sem ss9001d woyy Aieredas po1ds[[0o 29 0} SI 9)sem ATEIURS

sureans ajduwes L101eI0GE T '8

saSreyosip aur sjdues 7

1
1dasuo) uBsa(g

D



1917

20p'A0d | WAPTIPPY.PPIog (JOH APMSTOH 41M € 100d TORWY APWETY STZLALIFN

Gujwaly suuny
UOT}BIUSWNISUT JUed9(] (1
seImiesy BYIO ‘9
UStH W
[BWION ki
MO] 1
s[eos wiSerydeIp [3im sagned pue SaUIIIMS dIMSSIIJ (T
od£y Suwms ‘roddefy zoqgny SOATBA JO2UD 3
8nid poaurf 1oqqmy SIATRA UONIR]OS] G
0S dH ‘1omodasioy 100N (c
(uB1sop [euy uodn wLyuos) gy Y ‘peey orureudp g0, (P
078°C (smoy ¢'1 ut suof(ed 008°¢s) wds ‘Aywedey (@
uonons pus [EINJLHUID [BIUOZLIOY adA 1, (q
[4 loquimN e
sdumd 1012M9158M POLIRL) (g
IoATY Aomuay o3 03 padumnd 1ojem pajuedsa( (z
SUOIJBAQ[O 9211} JB SOUI] JUBIIP 9PIA0I] (1
98 reyosIp puR UOI39[[09 Jurieulodng P
00L‘€1E oL (p
009°L1 (¥ €800 odors) oddoy (o
00€°CH ouoz 3uypes o8pnis (g
008°€ST uoneoyLe) e
Te8 ‘oumjop (€
1 ol (@
T auoz Jurnes 93pn|s (q
Al QUOZ UoNeIYLIR[D (e
199 “y3dop Iayem opIg (T
09 109] ‘mpmelq (1
[oBd ‘SuoIsuswip urseg )
[4 Toquinn q
IodeIos 93pn[s Yiim JUe] 912I10U0D IB[NIIL) adA L, ‘B
SISTJLIE]D) IOTeMIISB M 1

SONTIoR] SUIPURH 21SeA S[ENPISIY

d



20p'QOE | WRPUSPPVEPIO] (I0H APUS\AOELLM € 100 Teousmry AT STZLNTIPN

144

Guwaj4 Nauuny
000°66€ Aep/q] {(p3Sw () AO[j WNUITKEU 1& ABP WNIWIXBN (s '
00€°€l DIN/q] ‘Aep wmurnxely  (§

LLT9T Aep/q[ ‘(pSw g¢°gY1) MmO[] 95vIoA® IoWIUMS 18 Aep 38RIOAY (¢

0S€°S Kep/q[ ‘(pSwt 9) mO[f 98eI0AR I9IUIM JB KBD 98RIDAY (z

888 DIN/q] ‘Aep a8e10Ay (I
aononpold spiog§ q

1U9A2 Aep-01 wnunxew Suunp Ayoeded Furssaoord

Suuojpmop Suwipasoxe  SPIOS  10] 23BIOIS  9PIAOI] (¢

050 > Js/udS ‘Fuipeoy drneIpAy (z

06> Aepjgs/q] ‘Sutpeo] sprjog (1
BLIDIL) UTIS9(] B

SIOUSYOW(L, SfenpIsay '€

IONIWSURI) [9A] UISEq UO PIseq [0Nu0d sATeA pue dumng '
Sy ‘Teuuou ‘mor] speos wiSenyde1p s sodned pue soUIIIMS 2INSSIIJ 1
od£3 Sums ‘roddepy oqqny SIATBA JO9YD) q
Snyd paury zoqqny SOAEA UOTIB[OS] 8
9 soyout ‘ozrs odid 98 reyosiq I
S dH ‘1emodasioy dumg 9
€l Yy ‘peoy orureukp [e10], P
SOL (anoy [ ut suoffe8 O0¢ Th) wids “Ayoedes dung E
dwmd 2dA) 98emas Foro-uou rednynus) adA 1, q
4 (Aqpueis auo ‘Anp 2u0) IoquUINN e
sdumd 1sjsuen) a3pn[s DGR I9BMIISEM T
8 soyout ‘azisadrd (¢
8nid SOARA UOTIR[OS] (z
Iouaorg} 03 padum g (1
19]suen} 95pn[s IOYLIL[O IeMI)SB M 7

ISUIWSURI) [9AS] UISE(Q UO Paseq [0NU0d 2ATeA pue dumg (2
IoNTWISuRI} MO[J PUB ISI0WMOT] (p

1zAeue Hd (o

wpunpiqmy,  (q

I0ZA[eUR [ENPISAI AULIOTYD) (e



30P'QOE | TOFSIPPY PP GO APMSOW A LM § 1004 TearRury Apmmay s7eLy LN

v Guswajd nauung y)
“IoUSYOT) JO 4Ot 16 SUOZ BUIISS 98PN[S p SSWNSSY |
ySnomn juejeuiadns 1oUSNOIY], il
ST'G js/widS ‘MO[JI0A0 20BLING T
19L ¢ RUIPIYY, N
€781 1 PuPY ], 1
wds ‘(wd3 go 1 Ioysuen a3pn[s DYLE[D
memalsem snjd MO} WNTUTXEW J& SPLOS ABpP WIMIUIXEUT) MO[] q
0'S Kep/gs/q ‘Buipeof spros 3
L20°S (RELCCIUR A
620°01 [ UYL 1
JS ‘eare 9oeLINg J
000128 rARELEX CIUN A
000°8€E‘T T JOUNPIYL, T
[98e101s o3pnys 10J o[qeeAY &
00€°1L6 7 PUPMY, 1
000°1+0°C T rouapIy ] 1
[e10L (€
00£°sT1 rARELECILIA M
002°cSE [ JouwdypdI ], T
Joddoyy (z
000°9%8 (ARELE2 O N e
000°889°T 1 JOUINIIY L 1
uotod pojfem-1y3reng (1
Te8 ‘oumjo A
§T0 y/y ‘edofs eddoyg (¢
0$°CC g ‘mdeq remaptls (T
08 ¢ RuPY LN
€1l [ 1UIIIYL ‘1
g wpuelq (1
SUOISUaUIL(]
000°€¥0°C ‘128 “o8r10)s pormnboay



30p'OY | WOPEIPPVLRPIOL QOF APUS AOTLLM € [004 Ueatmury ApPIsay STZLP I THN

%

Bujwag] Nauung ]
ddA 9ALIP 010N 9
01 dH ‘1amodasioy 1001 (s
(uStsap [euy uodn WYUOD) [ Yy ‘peay ommeudp o], (¢
56 wds ‘fioedey (¢
UONIONS PUS [eSNJLIUSD [BIUOZLIOY adK 7, (Z
(oxeds 1 ‘sande ¢) JaquanN (1
sdum{ juejeuredng IoUaNOIY ], 1

By

[EULION (q

Mo (e
sreas wferyderp s sadneS pue soyoyms amssard (01
od£1 Suims ‘oddepy 1oqqny SOA[BA FO9YD (6
Snyd paur] Ioqgny S9A[BA UOR[OS] (g
€ soyout ‘az1s adid a81eydsi(] (L
aiA QAU 1010\ (9
0z JdH ‘romodasioy 10J0]N (s
0Tl Y ‘peey orureukp o, (v
002 wd§ ‘Ayoedes dumg (¢
Ky1aeo Suissardold ad4], (z
(dxeds 1 ‘AR €) ¢ ‘ Joqunp (a

sdumg 19jsuel], 98pn[S pouaNoTy], |

MOofJ

dumd 1ojsuen jueewradns oUNON pue MO[J juejeuradns
ouayony) uoamioq  uonezienbs  sopuoxd  ydnoiy, (L

007°TT T U, ‘N

0TLST [ 1T, T
0TL'ST Te8 ‘oumpop (9
L6'SEL Y ‘uoneAs(e oM (s
SLTEL Y ‘uoyeasle wonog (¥
0t Y ‘yadop Iotemopts wnumkey (g
$'1 yapm (€

[[eA 1OUSYOI JO SpISUI Suofe payeoo] ([



30p'JOf 1 TWIIPPYEPIO GOF ApSAOTIIM § 1004 Te=2WY OPAmsy STLUATINN

Ly Bujwald Nauung
Jdun Jo paq ot
SPI[OS 9INQLISIP A[UAS 0] WIDISAS I9JSURI JOASAUOD IPIAOIL] (¢
Surpuo|q JowAjod 10} Iajem 10Y 3PIAOL] ®
v1-8 spijos A1p uoy/q[asnoe ‘esod  (q
wongur ssoxd 1917 1[2q o1 01 IowAkjod peag (e
W9IsAS pag) IDWAOJ (T
‘BuLoremap ANaeig 10§
ssoxd goe9 JO Juoy Je UONOSS Y € [eUOLNPPE 9PlA0L] (s
ssa1d 1Y 3]9q [eUOnIppE SUO
Jo uoyippe axny 10§ suoisiaoid pue soeds apnjouy r
0°0¢ NI ‘STenpisal paisyema( (1t
$6-T1 wenguy (t
9/, ‘UOL)RIIUIOUOD SPI[OS 6]
001 uyen (1
SHO°1 /q1 (t
yun 1ad Ayroedes wmuirurjy (q
€ sjun jo pqumy (e
sassaxd 1993 10 (1
yuswdinbyg ‘9
3utp[ing 2y} 9pISINO PIJeI0]
o 0} sassaxd 101 1[9q WO PoAAU0D IFpns paisjemad P
0 6€L Y ‘UoneA9d I100[g g
Sutpring £101s SUQ 'q
JUSUIIBAT} [RINIOIYOIE J0] ()’ 77 UOLDIG 998 B

Surpjmg Surojemo(T STenpIsoy g

19491 y3noxn juonpys uo paseq [onuod doisarels pue paeds dumyg (01

wH e
puioN  (q
MO (e
spess werydeip yim sadned pue saUIIIMS 9INSSAIJ (6
adAy Suims ‘1adde[y ogany SOA[RA }O9UD (8

3nyd paury Joqqny SOATRA UONB[OS] 2



14

20p'QOM | WOPEIPPVRPIOL JOE APUS\AOHAIM £ [00d TPIUIWY APUITIN STTLH LN

Gunwald nauung ]

41

sayour ‘rajeureI(] (1

-a8e103s 93pn[s Arerodwo)

woxy 93pN[s PauSOIY) JO I9JSURL SIMINg I0J UONIIUUOD OPIACIJ
1989y pUBWIAP-UO JAPISUO)) (q
Jo ‘emieiodure) WNWIXeIA (e
‘sasso1d Surues(o

10} pue Iotem Surpuajq IswAyod 0] 19189y I91BM 9PIA0I] (t

00L¥ [BUOHBWIAN] 10 00Ld PIO] adfiyonil  (q

01

"y p8us| peg (e



20P°TOE | TUPWPPY BP0 (AOH APMSTOEI LA § [00d TeomY ADMTTH STLLHITFN

6 Guiuald nauung

OVD YA eIpaul 12)[1J S}I9eIue Jo justeoedoy £s)
YLMSH TLT M 90uep1odoe

UL UOUROYISSE[O 1ojesm 90.IMOS U0 Paseq parmbai J1 ‘s1ojoeal A () Suippy e
1011} mau auo Surddmbyg H
"gouewIo)rad aao1durt

10 uorsuedxo MO[e 0} SUISeq UONBIUAWIPas [entut ut soje[d feuonippe Surjeisu] a
"s10[139s 9ye[d PIM UISEq UOTIBIUATIIPAS 2I0W U0 SUTONnSu0)) 9)

UISBq UOTB[MOJ0]] MAU U0 SUTONLSUO)) g:

UISeq 9IOW WO O} SWIN[J JUSN[JUT I0JB[NIJ0[} SUIpusxg v

“papnout aq [[eys suoistaoid uotsuedxs ssavoid
Suimorio} 9y, "‘pduwx (¢ 01 puedxa 03 papujoul aq 01 are suoisiaold pSur ¢ jo Ajoeded
orneIrpAy pue pswr ¢g jo Aoedeo ssaooid ' qiim paudisop Suiaq ST LA MU U] T

SOV 4N IPUIIOJ 40f Suruuv]g pnpdaduo) (L7



sao1puaddy




SNOILVINDTVD LO NOLLOHANISIA

g XIANHddV

NAANVIONHIN NOISAd

T WQANIAAV

SHILLI'TIOVA A4LVTHY ANV
INVId INFINLVIIL YALVM O £C

ANVJNOD HALVMA NVOITHINY AMONINI



System Name 0 Click box if basin is compartmented. [/]
System Number 0 Check box if basin is circular.
Treatment Plant Name (
Sequence Description:] |
Select Contactor Type: Flocculation Basin
Vessel Width (ft):1147
Vesssl Depth (ft):}17
Select Disinfectant: Free Chiorine Vessel Length (f):147.5
Applied Baffling Factor: 0.5
Prafile for: June-03 _
w_cs_‘ oamﬂmw g Qilimes.- - i nact: sirectan T _:mn“_ﬁw“_o: u:u<ﬂmu
Date Rate Depth Total ... EWective. . Allowed | GCaiculated "= Tracer 'Residual pH Temparature] Provided 3log CT Ratio Logs
(gpm) (ft) mum.w ﬁ%c {gal) {min) - c{min}- o (mgl) (20 (mg*min/L) _ {mg"miniL)
1 0 0.0 0.00 0.00 0.00 0.00
2 887695 0 0 0.0 0.00 0.00 0.00 0.00
3 BB7805 0 0 0.0 0.00 0.00 5.00 0.00
4 BE7805 0 0 0.0 0.00 0.00 0.60 0.00
5 0 0 0.0 0.00 0.00 5.00 5.00
6 587805 1] 0 0.0 0.00 0.00 0.00 0.00
7 —B87805 i 0 0.0 0.00 0.00 0.00 0.00
8 887895 0 0 0.0 0.00 0.00 0.00 0.00
9 BB7805 0 0 0.0 0.00 0.00 0.00 0.00
10 T7 360 147 887805 786027 383013 221 8.0 0.5 55,16 364.70 5.15 0.45
11 17700 TET BB7895 768027 363013 | 301 8.0 0.5 75.00 364.79 0.21 0.62
12 AT57 Tq.7 B8/805 760027 383013 §57.0 8.0 0.5 229./79 364.70 0.60 T.85
13 2770 T4.7 B87695 700027 383013 137.9 8.0 0.5 344.68 364.79 0.94 D89
14 BB7695 0 0 0.0 0.00 0.00 0.00 0.00
15 887805 0 0 0.0 0.00 0.00 0.00 0.00
16 BB7885 ] 0 0.0 0.00 0.00 0.00 0.00
17 BB7895 1] 0 0.0 0.00 0.00 0.00 0.00
18 887805 0 0 0.0 0.00 0.00 0.00 0.00
19 857805 0 0 0.0 0.00 0.00 0.00 0.00
20 887895 0 4 0.0 0.00 0.00 0.00 5.00
21 887895 0 0 0.0 0.00 0.00 0.00 0.00
22 BB7895 0 0 0.0 0.00 0.00 0.00 0.00
23 BB87895 0 0 0.0 0.00 0.00 0.00 0.00
24 587805 0 0 0.0 0.00 0.00 0.00 0.00
25 BO7505 ) 0 0.0 0.00 0.00 0.00 0.00
26 887695 0 )] 0.0 0.00 0.00 0.00 0.00
27 887805 0 0 0.0 0.00 0.00 0.00 0.00
28 887805 0 0 0.0 0.00 0.00 0.00 0.00
29 BB/B05 0 4 0.0 0.00 5.00 0.00 T.00
30 887895 0 0 0.0 0.00 0.00 0.00 0.00
31 88/090 U U U.U U.0U U.0U U.0u U.ul
T ; ™ T Averages 048 125
<
Disinfection Profile Calculation Sequence #2 2/28/2007, 5:26 PM



System Name 0 Check box if basin includes intra-basin & outlet baffiing. [7]
System Number 0 Check box if basin is circular.
Treatment Plant Name 0.
Seguence Daseription:] ]
Select Cantactor Type: Sedimentation Basin
Vessel Width (ft):]162.5
Vessel Depth (ft):]18
Select Disinfectant: Free Chlorine Vesse! Length (ft):{36.0833333
Applied Baffling Factor: 0.5
Profile for. June-03
R
ﬂﬂué Water, igintectant v 00 ] : T _:mnuzm"a: uBSumu
Date Azmsv U«w&.: Aonw , Ama_.v,\,m A e wmmacw._ pH Temperature|~ Provided Jlog CT Ratio Logs
gpm ga c{gal) o ﬁm {(mgil) gy (mg'min/L}  (mg*miniL)
T ﬂq&m 0 000 000 000 .00
2 740885 0 [¢] 0.00 .00 0.00 (.00
3 740885 0 0 0.00 0.00 0.00 0.00
4 740885 [4] [¢] 0.00 0.00 0.00 0.00
5 740885 [}] 4] 0.00 0.00 0.00 0.00
6 740885 [1] 0 0.00 0.00 0.00 0.00
7 740885 0 0 0.00 0.00 0.00 0.00
8 740885 0 0 0.00 5.00 0.00 0.00
9 740885 0 [4] 3.00 .00 (.00 0.00
10 17360 8.2 740885 337103 168551 2.50 8.0 0.5 5437 964.79 0.07 0,20
11 12720 8.2 TA0605 347100 168551 2.50 8.0 0.5 3,11 " 364.79 0.09 0.27
12 41067 8.2 740855 37103 168551 2.50 8.0 0.5 101.12 364.79 0.28 0.83
13 2078 8.2 740865 337109 168551 2.50 8.0 0.5 151.68 364.79 0.42 1.25
14 740885 0 [¢] 0.00 0.00 0.00 0.00
15 740885 [4] [4 0,00 0.00 0.00 0.00
16 — 740885 0 0 0.50 T.00 T.00 5.00
17 740885 [4] [4] 0.00 0.00 0.00 0.00
18 740885 0 0 0.00 0.00 0.00 0.00
19 740685 0 ] 6.00 0.00 0.00 0.00
20 740885 4] [4] 0.00 0.00 0.00 0.00
21 740885 0 )] 0.00 0.00 0.00 5.00
22 740885 0 [¢) 0.00 0.00 0.00 0.00
23 740885 0 [1] 0.00 0.00 0.00 0.00
24 740885 [4] [1] 0.00 0.00 0.00 0.00
25 740885 0 0 0.00 0.00 0.00 0.00
26 740885 0 0 0.00 0.00 0.00 0.00
27 74088E 0 0 0.00 0.00 0.00 0.00
28 740885 0 [ 0.00 0.00 G.00 0.00
29 740885 0 0 05.00 5.00 0.00 0.00
30 740885 0 0 0.00 0.00 0.00 0.00
31 — 740885 U T 0.00 U.00 0.00 00
R 1 Averages 0.21 0.64

Disinfection Profile Calculation

Sequence #3

2/28/2007, 5:26 PM



System Name 0 0
System Number 0 - Check box if basin is circular. []
Yreatment Plant Name 0 Media Volume (Gallons):j65637
Sequence Dascription:] 1 Support Gravel Volume (Gallons); | 26254.8
Selact Contactor Typa: Filtar Underdrain Volume (Gallons):[ 13127 4
Vessel Width {ft):}156
Vessel Depth (ft): |15
Select Disinfectant: Free Chiorine Vessel Length {ft):]27
Applied Bafliing Factor: 0.7
Profile for: June-03 .\r
Eoi Water Volumes = ﬂzm% ::ﬁ } sinfectant : inactivation uasuwu
Date Rate Depth Total Effactive Allowsd Calculated -~ - Tracer " Residual pH Temperature] Provided 3Tog CT Ratio Logs
Amwsv {ft) ) gal {) i (min) - {min) {mg/l) o {mg*min/L}  {mg*min/L}
1 4 - 13 0.0 0.00 0.00 0.00 0.00
2 2725066 -105019 73513 0.0 0.00 0.00 0.00 0.00
3 472586 ~105019 73513 0.0 0.00 0.00 .00 .00
4 472556 -105019 -73513 0.0 0.00 0.00 0.00 0.00
5 472586 -105018 73513 0.0 0.00 0.00 0.00 0.00
6 470586 -105019 -73513 0.0 0.00 0.00 0.00 0.00
7 470586 ~105019 ~73513 0.0 0.00 0.00 0.00 0.00
8 72566 105019 73513 0.0 0.00 0.00 0.00 0.00
9 472586 -105019 -73513 0.0 0.00 0.00 0.00 0.00
10 7360 12.8 472586 289305 208513 12.1 3.50 8.0 0.5 42.24 381.52 0.11 0.33
11 10728 2.8 472586 289305 200519 _ 16.5 3.50 8.0 0.5 57.61 3B871.52 0% 0.45
12 4167 12.8 472586 299305 209513 50.3 3.50 8.0 0.5 175.98 381.52 0.46 1.38
13 2778 12.8 72586 298305 209513 75.4 ) 8.0 0.5 263.97 381.52 0.69 2.08
14 272586 ~105019 73513 0.0 0.00 0.00 0.00 0.00
15 472586 {05018 73519 0.0 0.00 0.00 0.00 .00
16 472566 -105019 -713513 0.0 0.00 0.00 0.00 0.00
17 472586 ~105019 73513 0.0 0.00 0.00 0.00 0.00
18 472560 -105019 79513 0.0 0.00 0.00 0.00 0.00
19 472586 -105019 73513 0.0 0.00 0.00 .00 0.00
20 A70586 -106010____-79b13_ 0.0 0.00 0.00 000 500
21 272586 -105019 73515 0.0 0.00 0.00 0.00 .00
22 472506 -105019 ~73513 0.0 0.00 0.00 0.00 0.00
23 377586 106019 -73513 0.0 0.00 0.00 0.00 0.00
24 370586 105019 73513 0.0 0.00 0.00 0.00 0.00
25 372586 -105019 -73513 0.0 0.00 0.00 0.00 0.00
26 72586 -105019 -73513 0.0 0.00 0.00 0.00 0.00
27 472586 -105019 -73513 0.0 0.00 0.00 0.00 0.00
28 472586 -105019 -73513 0.0 0.00 0.00 0.00 06.00
29 472586 105019 73513 0.0 0.00 0.00 0.00 0.00
30 470586 -105019 73513 0.0 0.00 0.00 0.00 0.00
31 72586 ~T05079 735713 00 000 0.00 000 000
D S S T T T Averages 0.35 T.06
Disinfection Profile Calculation Sequence #4 2/28/2007, 5:26 PM



System Name 0

System Number O
Treatmeni Plant Name 0

Sequence Dascription:{Cleanwell

Select Contactor Type: Clear Well

Check box if basin is circular.

Vessel Width {ft):}13.56
: Vessel Depth {ft): |20
Selact Disinfectant: Free Chioring Vasgsel Length (f): 1084
Applied Baffling Factor: 0.7
Profile for: June-03 State Assigned Baffiing Factor: 0.7 _
Hoi Water olumes - - I niac sinfectan ! _smo".zmu_o: ?o<ﬁmm
Date Rate Depth Total Effective . Allowed. | Galculaied. . lracer Residual pH Temperature]  Provided Jiog CT Ratlo Logs
_lgpm) () al). Gw_v mwc S (ming {min} (mg/L) ) ) (mg*minv/iL)  (mg*min/L)
1 2189246 0.0 0.00 0.00 0.00 0.00
2 17360 15.0 2189246 1641935 1149354 6.9 2.00 8.0 0.5 132.41 345.81 0.38 1.16
3 17360 15.0 21809246 1641935 1149354 66.2 8.0 0.5 155.59 359,30 0.43 1.30
4 2189246 0 0 0.0 0.00 0.00 0.00 0.00
5 2180246 0 0 0.0 0.00 0.00 0.00 0.00
6 2189246 [1] 0 0.0 0.00 0.00 0.00 0.00
7 2180246 0 0 0.0 0.00 0.00 0.00 0.00
8 2189246 0 0 0.0 0.00 0.00 0.00 0.00
9 2189246 0 0 0.0 0.00 0.00 0.00 0.00
10 17360 18.0 2189246 1670322 1370225 79.4 3.70 8.0 05 293706 381.57 0.77 2.31
11 127728 18.0 2189246 1970322 1379225 108.4 3.70 8.0 i 400.94 381.52 1.05 3.15
12 1167 18.0 2180246 1870322 1379225 331.0 2,70 8.0 ) 122465 381.52 3.21 963
13 2778 18.0 2189246 1970322 1379225 496.5 3.70 8.0 0.5 1836.98 381.52 4.81 14.44
14 2189246 0 0 0.0 0.00 0.00 0.00 0.00
15 167 8.0 2189246 1070322 1379205 331.0 3.00 7.5 10 952,06 186.25 5.34 15.99
16 2189246 0 0 0.0 0.00 0.00 0.00 0.00
17 2180246 0 0 0.0 0.00 0.00 0.00 0.00
18 2189246 0 0 0.0 0.00 0.00 0.00 0.00
19 2189246 0 0 0.0 0.00 0.00 0.00 0.00
20 2189246 0 0 0.0 0.00 0.60 0.00 0.00
21 2189246 0 0 0.0 0.00 0.00 0.00 0.00
22 2189246 0 0 0.0 0.00 0.00 0.00 0.00
23 2189246 0 0 0.0 0.00 0,00 0.00 0.00
24 2189246 0 0 0.0 0.00 0.00 0.00 0.00
25 2189246 0 0 0.0 0.00 0.00 0.00 0.00
26 2180246 0 0 0.0 0.00 0.00 0.00 0.00
27 2189246 0 0 0.0 0.00 0.00 0.00 0.00
28 2189246 0 [¢ 0.0 0.00 0.00 0.00 0.00
29 2189246 0 0 0.0 0.00 0.00 0.00 0.00
30 2189246 0 0 0.0 0.00 0.00 0.00 0.00
31 2189245 U U U0 U00 U.00 .00 .00
T ™ § Averages 2.28 5.85

Disinfection Profile Calculation

Sequence #1

2/28/2007, 5:26 PM




INAWIVALL HLSV M STV1AISHY

J XIANHddV

[ WANIAaV

NNANVIOIWIIN NDISAd

SALLITIOVA A4LVTHd ANV
INVId INFWLVIYL 4LV ADI £T

ANVAINOD JALVM NVOTIINY AMONINT



Gunwajd nauung

‘JoUTBYD B UT IDATY Ayoniuad oy 0} A1arI3 Aq mop [[4 Uay) pue gnjq oy jo doy
oy} 03 padund pue paisiour 9q [[IM SISYLE[O IdBM3ISEM 9} WoIj juejewadns oy | S

“uIseq 9y} JO W010q 3y} 18 PI10A[[0 9ALY SPI[OS dlenbape [1jun palsjop
oq ued do)s [eAowRI 98pNYS SYL ‘IOAL U} 0} Iojem Jueoap pague(d Sudumd
pue ‘Suidumd £q [eaouwrar a8pnjs ‘Surpes ‘Surf[y sopnpul 994> Juneiado
yoey -oouanbes yoleq ur pojerado oq [[Im SUISBG UOLBOYLIR[O IDJBMIISEM JYJ, 8%

"SISTJLIR]D I9JeMI)SEM U} 0} PAJOAIIP pue SAep
yead-JJo UO pI[MPaYDS 9q [[IM 9OUBUJUTBUI IO} SUISEq JO SUTUTRIP JUS)IUWLIIU] €

“SISIJLIB[O IOJEMIISEM 0M) JO QUO 0} PIJOaIIpP
9q [ MmofjroA0 juerd pue surerp yuis o[dures ‘surelp urseq ‘(19jem OSULI) J)SEM
0] IONY ‘I9jemolsem Usemdoeq IoNg oyl 'z ‘amopy uonodoad o3 ourf yuanyur
oead uo papiaoad aq [[IM IA[BA [0.JU0I MO[J PUR 10U V *SISUININY} S[enpisol
oy} 0} AnaeI3 AQ MO} [[IM SUISeq UOWBIUSWIIPIS 3Y) WIOL PIAOUWII SPIOS ‘1

:SMO[[0J SB 9q p[nom
sonroey asoy) jo uonesndo oy -Ajqoey Suuwiemap s[enpisal e pue ‘uone)s Suidumd
Iojemolsem B ‘o3pnjs JogLe[d Iojemd)sem pue 98pnjs UMOpMO[q UISeq UONRIUSWIPIS
10} ISUSYONY) S[ENPISAI B I0Jem oSUL PUB Usemdorq 103[ 9y} I0J SUISEq UOHEOYLIE[d
IOJEMI)ISEM OM] IPNIOUT IDjeMI)sem ss9001d 01 JIM Ul 18 pasodoxd sanifoey oy,

SS3V01J JUaUneal], 191BMIISEM ‘q

“Io1em twIols Surjpuey 0] popraoxd aq [[ia wolsAs ojeredas ' 'So1sem PjeUIlBIUOD
[eoroyo pue ‘sureip JIOO[} jueld UmeHYD ‘soisem Arejiues I0J papuaoid 9q M
wolsAs ondas v -ayis AqIeau © e J0 931s jue|d o1} U0 9sn [BIOYIUSQ IOJ SENPISAI PAUINOM}
eMap [[Im ANfoe] SULIDRMOP S[EUPISAI Y IDARY AYomuoy Yl 0] I9jemolsem
poyLIE[® o) Jo o8reyosip pue 9FeI0)s pUB ‘Iojemaisem 9} UL SPI[OS 97} JO [BAOWAI
pue Sures ‘uonosy[od Idjemalsem Usemdoeq IoNY Io] o1is jueld oy je papuoid aq
[I4 SISTURO IDJEMIISEM OM ], "ISUNOIY] 9} Uo paxinbal a0uBuSIUIBW JO 9SBD UT IO LIR[O
Ioremalsem e 0} o8pn[s oy HAIp 0} Surdid oy ul popnjoul 9q [[Im SUOISIAOL ISUSNOM}
a8pnys e 01 ANaeIS Aq MO[J [[IM SUISEq UONBIUSUIIPAS 3} WOIJ PIIDI[[0d 38pn[S

"suteIp 1007} jueld Ure}o0 pue ‘suiseq ss9001d wIog MO[I9A0 pue 95vUIRID
‘sute1p IozA[eur Ajjenb Iojem pue yuis ojduies opnouT SUIBANSOPIS Iojemalsem Sso00I1d
[EUOLIPPY "IS1EemdlSEM [SEMYOBQ I9)[ Pue S5pN{s UISeq UOBIUSWIPAS o} are sas59901d
juounesl) Iojem oY) Aq polelousd saoInos 1ojemalsem Arewrud oyl suonerodo pue
s9ss2501d jUsUIIEan SnOLreA WO (JLA) JUB[d JUSUNEIL] I9Jep) € [00d ISATY ANomjusy]
pesodord o} je poleIOULS 9q [[IM SUIBONSIPIS Iojemalsem ss9001d [eIoASS

[eisuon) VYV

1d253u0) T



‘Juepd jusueaI) I91BM O} 1B WISAS
(v@vOs) uousmboy eeq pue [onuo) Atosiatedng oyl s pasermiut (O1d)
1[[onuod 2130] sjqewrureiSold v Aq pa[jonuod 9q [[IM UINSAS IdjBMIISEM YT,

"SISUSOIY) 9Y) O} PAWINIAI 3q [[I4 dJBNL] "AqIEaU 9)IS [eSOdSIp 9snaI
[BIOIJoUAq € 0} Pa[ney IO 9}ISUO Palols AJLrerodurs) Usy) pue Yony e 0} PaKIAU0D 9q
[[L4 S[enpISaI paIojema(] "sassald 101{1 1[oq 931y} Aq patean 94 [[im pue ‘Suip(ing
Suroiemap o) 01 A1ARIS Aq MO[J [[IM SIOUINIIY) S[enpisal oY) WOL S[enpisay

“IOATY Aonusy] 9yl 01 Jnyq oyl
Jo doy oy wox Ayaei8 Aq Suimoy ‘Juelewadns JolJLE[D IojemdIsem U] Ylim Fuole
niq ay3 jo doy o 03 padwmd 2q [[im SIFUININY S[ENPISAI oY)} W0y juejewradng

DU
sfenpisal oy} 03 padwnd aq [[I4 SISYLIE[O IojemaISem 9} W0L 93PN[s pa[nes oy 1,

Gunuajg Nauunng



€

Guywajd nauung
€291 ‘ATuo 1DV J Jo uoneoijdde pue ‘sajel pag) [OIUISYD PILUNSSE
pue Ajenb Iojem [eOUIOISIY UO pPaseq UONEBIUSOUOD WMUITXBU! [BISI0Y] 6
0S°0 IowiAod pre juenseo) '8
010 ouwkjod pre o)ty L
0°SZ U0QIED PJEALIOR PAISPMO] ‘9
001 (7/3ux 9O JO 93ESOp WNWIIXBW X () [) SPHO[YD OLId] S
L0g (77/8w 1 30 988SOp WNWIXEU X §/,7°()) SPLOYD wmurumes[od v
L9T (7/8w Q11 JO U WNUWIXEW X ¢4°7)
(o1euESueuriod wnissejod AQ POZIPIXO 9SoUBSURIL) SOPIXO ISIULTURIA €
vy (7/8wx £9°1 3O 9, WNUITXEU X $,9°T)
(oreueSueunrad winissejod AQq pezZIpIXo UOIL) SIPIXO UOI] T
0951 (NN 618 J0 L11piqmy Xew X 6'T) SPY0s papuadsng 1
/3w weans pajear) Wox PIAOWI SPIJOS UINWIXEIA g
¢90t uonels
IOATY AYomjuoy wox eiep Sureiodo [ESLIOISIY U0 Paseq UONRHUIIU0D 93eIAY 'Ol
L'86 ATuo TOVJ Jo uoneoifdde pue ‘sajer pagj [eo1oyd
pawmsse pue L1jenb 19jeM [BOLIOISTY UO PIsSeq UONRIUIOUOD IFBIDAR [BII}OI09Y ], ‘6
8€°0 1owAtod pre jue[nseo) '8
S0°0 ewAtod pre 131] ‘L
0S°0 U0qIed PIIBALIOR PAIOPMO] ‘9
0°ce (/8w Z¢ Jo 2FesOp “3A€ X ('[) SPLIOTYO ILLIS] S
IS°11 (718w y 30 98esOp “FAR X $/7°0) 9PUO[Yd WnUIN[EA[O] b
85°0 (18w $7°( JO UIN 9TRISAE X ¢H'T)
(sreueSureund wnissejod £q pazZIPTXO 9SaURIURUL) SIPIXO 2SAUBBUBIA €
€0'C (/8w L0 3O 3] 98eI2AR X $9°7)
(s1eueSueunad umissejod Aq pozZIpIxo UOIT) SIPIXO UOI] T
9°¢8 (NIN ¥+ Jo A1piqmy "3ae X 6'[) SPI[0S papuadsns T
/83U ‘weaIs pajean WoL PIAOUIAI SPIOS 98BI0AY v

“UOTIPPE [BOTWRAYD Jusunean-a1d pue SOTISUIOBIBYD
Aienb 1o1em mer poyedxe oyl uo poseq pamndwiod SI 9jel UOLRIOUST SPI[OS SYL

uononpold spnos’ 1



Gunual4 Nauung
00£°66€ 008°9C 0'0¢ aewnn
0SLTEE 0ST‘TT 0'sz WNOIXEA]
€E0°PHT SLE9T £€'81938I0AY JoUIIING
098°6L 0S€'S 09  e8eIaAVY IoWIM
0rT'es 0LS'E 0¥ TmuruTy

(183w 965°T) (/3w LoT) (pSm)
SPIOS WNWTIXEIA sprjos adeaoay AO[ PAIEIIL
(pdd) £Lep sad spunod —~ wopanpoig spios

£9651

uononpoid sprios D

uonels

IoATY Aomusy] wiog erep Suneisdo [BOUOISH U0 PIseq UONBHUIOUOD WNWIXBIA ‘01



c Gunual4 Nauung

uononpoid SpIjos WnIxXeu uo paseq uouonpord a3pns ()
spijos a8eioAe U0 peseq uononpoud a3pnys (,,

000°GST°T 000°68¢ seumn 2

000°S6L°T 000°0¥C WnUxey p

000°01€E'T 000°LLY IdeIaAy JowuIng -

006°0€¥ 00L‘LS aFeroAy ImM q

00€°L8T 005°8€ w2

@ °%0'Z m %01 uone.nuaduo)) sprjos
(pd3) woponpoad adpnis

ISUOYOIY} 03 UMOP MO[q UISeq UOTIRJUSWIPaS woL 33pn(S 'S
%06 SuIseq UONBIUSWIPSS UL [BAOUIDI SPI[OS pajewinsy b7

uononpoid spijos WNWIXeus uo paseq uondnpoid a8pns
spijos a8e1nae o paseq uononpoid a8pn|g

000°P6€°C 000°12€ MOf et} "2
000°S66 ‘1 000°9927 MO WNWIXEAl “P
YELTOV'T YL961 Mo 38e1oAY Jourung -d
008°8L¥ 0019 A0ff 9FRIGAY JIHIA “q
00T°61€ 008°C¥ MO[] WINUITUTN "8
@ Y07 @ %01 uUONE.[UIIU0)) SPYOS
(pd3) uwoponpoiq 23pnis

Aep 1od suoqed ‘oumfoa a3pn[s (810 €
01 Anaeid oygads o3puys parewnsy T
%0°C - %0°1 UONRNUIOUOD SPIJOS pojewn)sq 1
(sp1jos [810.1) 9SpnN[S JoPLER[)) IOJEMIISEA\ PUR UISEq UONBIUSUIPIS q
I21BMULIO)S
915eM Arejues
sureIp I00[J jue[d
sureIp eale Jurpeoun [ESTWIYD)
o3eurerp pue Jurues)o ulsegq
SMO[JIDA0 JIUN SSA0I]
sure1p I1szA[eue pue yuis o[dureS

(197BM OSULI I9)]I]) 91SBM O} I3}[IJ PUB YSeMORq I1]

N T T Yo Y= S SNE-C R N

23pns I9YLR[O $S9001d

sureang 21se pp Jo 2dA 1, v

ouINjo A 19JVMIISVY  TIT



Gunwai4 Nauung
TILLI0%C 006°09S LELL- 000°SL £9TL9 09€°C o1
$9T°9£0°C 001°995 099¢- 000°SL (4573 8€5°C 6
PP9TYO°T 008°L9S 88657 000°SL 886001 €pS‘E 8
€T€°086°T 00S°0SS 898€ETT 000°SL 898881 L799 L
65TLOLT 009vLY LIPYOE 000°SL LIP6LE 0TEET 9
WTLLG 00LTLT 0P6LET 000°SL 0v6TIT WYL s
ISt'9v9 00L°6LT 667501 000°SL 667081 9Z€9 14
9€6'C6E 00S°601 YieLs 000°SL yTeTel 1% 2 ) 2 €
691°9ST 00€°1L €L09S 000°SL ELOTET 665V z
100°CZ1 0Z6°€E bL80S 000°SL bLSSTI LIV'Y I
(sqD (Aep/qD (Aep/qD
(SPIIOS %0°S 18 [¥3) | JOUNPNY | IPUNINY |ssAUFIPG 03| (Aep/qD | (OW/QD
DU Y, W a1 paIols ul paa03s§ pALRJSuBL], |UoNOnpold | uondnpoid
2103 23pMS [EBI0L, | SPIOS [BI0L splos spIos spios spies Aeq

06T p3w ‘(Mof) USISIP JO 9/,G6) MO[J 3e19Ae Aep-()| WINITXBIA] ‘q

wononpoud sprjos Aep-( WNWIXew UoNelS JARY AoNIUdy uo paseyg ‘®

JIUINIIY) Ul PI.I0}S IZPN[S WNUWITXBIA ‘6

*13UINIIY) S[EUPISII Y}
uy Apiezodmal patods 9q [[IAA SAEP SPHOS WINUIIXBWI U0 ISPNYS SSIIXY “MO}} )BWYN puB Moy
udsop 3y 10) pdd go‘s, Jo Lfaedesr Suissasoxd spijos wnuXEW U0 Paseq JIysueny IZpug ©

SPI0s Wnwirxew uo paseq uononpoid a8pn|g @
sprjos a8esdae uo poseq uoyonpoid a8pa[s

00L°LLL 006'6L1 009°L56 | 000°LOT ajewIny) o
005'819 006°6LT 00+‘s6L | 0SL‘S88 WNWXen “p
00€‘s0y 006°6LT 007'sgs | 009°S9 a8e1AY JowWmINg 3
009°1L 006°611 00S‘I61 | 00¥°1T ageroAy IMmM q
008°L 006°611 00L°LTT | 00€'pI wmutaiy e

%0°S %0°S @ %o0°S | ) %0°€ | UOHENUIDUOY SPHOS

(pd3) sousyom L (E)(Pdﬁ) 5358314 1PH (pds)
pPa10)§ A3pNIS 0) paasdysues], aSpnjS | woponpoud 23pnis
IOUQNOIY} S[eNPISa WO 95pn[s PauUadOIL 'S
uoponpod spI{os WnWrKew uo peseq uononpord 98pnjg P
spijos 98e1dA® U0 paseq uondnpord a8pnys
00¥°6€T 001°C€ AW '°
005661 §79°97 WNWIXe “p
00€'9pT 00L61 adesAy urmmg
088'LYy 01%9 oBeloAy IalIM 'q
0Z6°1€ 08Tt UmuImmy e
) 240°T ® %01 uone.nu3aduo)) Sprjos
(pd8) woponpoag 23pnjg

ISUSMOTY) 0} SISYLIR]O ISjeMalsesm wox a3pn[s L

%01 SIS)Y UI [PAOWSI SPI[OS pojeumysy 9



Guiwayd nauuny 7
618°C SPIJOS WNWITXBA] /MO[J WINWTIXBIA] )
8€9°S SPI[OS XEJA] /AO[] 93BIJAR JIUUHNS P
88¢€‘C SPIJOS XBIA] /MO]J 9TBIOA® IDUIAN )
LLE SPI[OS 3ZRIIAY /MO[J 9GRIJAR JoUIHNS 'q
091 SPI[OS 98RISAY /MO[J 9TBIAR IOTUIA ®
/3w ‘gsemorq Ul UOJEIUIOUOD SPI[OS ‘6
0TT'STHI WnWIxeju 2
0T9°LOL Ay  'q
OvL 1LY gy ‘®
pd3 ‘owinjoA 13jEM ISULI PUR I2JEMYSE A ‘S
09 , wnwixejy 2
0°€ dgeIAY ‘q
0°C WUtz e

SI9[Y 9 YNM pSu ST 1€ Aep 1ad sagsem Jo raquun) ‘L

sumjoA 1o}y ouo Areurrxorddy

"SI2Y[Y e1paw [enp 10§ Js/wuds O st

MO[J WNWIXB] "SIWNJ 3y} Ul HYL) OF POHSAUOD I8 SIS JI “MO[J WNUIXEUI SIEWHL()

0L8'SET LE EoL

0SE°€S 61 v () OI5EM 01 INLT P

090°1C S 9 [seM MOT D

00 0v1 8 4 ysem g3IH 'q

090°1T S 9 ysem mo] e

(1e3) (uu) Gsmds)
JUIR[OA Juny, Mofg
91SeM 0] 19)[IJ puUe ysem I9)[[ Jod MO} Iojemysem WNWIXEN 9
L SIMOY ‘YIJUI[ UnI 193] WNWIXBA S
8 sImoy “YISu] unt 191y a8eIoAy b7
vT SINOY “YITUS] U I} WNUWITUIA €
89% Js ‘qoes - vore )1 (4
1% SI2YYg JO JsqumN 1
SIYLIR]D) I9TeMIISB A\ O} PaSIeyosi(] - I9Tep SSury I9)1] pue ysemyorgd 01 D

PP THO°T *[€5 “I2UdO1Y) Ul Pa.103s IFPN]s WNWIXBIA] )



Bunual4 nauung
¢89 pdS ‘mi2sAs 9)sem ATRlIUeS 0] MO[] PAIBWINSS [B10], €
00€ Ut/ JUl {(19ZATeUR |) MO[J I9ZATRUR BIUOUIULY T
00S°1 uruw/ Ul (SI9ZA[eUE §) MO IozATeue suLIo[y) 1
UI03SAS 91sem Arejrues 0) pagreyosi(] - juadeay] Sutureiuo)) slsepy JOZARUY T
009 uosiad/suo(es (9 @) suosiad (] “WNWIXBA T
00€ uosiod/suo((ed (9 @) suosiod ¢ ‘9fevioAy 1
"W9ISAS 9)sBM ATRTURS 0] PASIRYDSI(T - 91SBA) Areilues T
000°L "Te8 ‘yuaururejuod [pids [eoTWOYD 03 PaSIEYDSIP WNWIXeW - S[[Idg [eormay)

‘ssedAq e ySnony) JusUIyOILd I9]BMULIOIS 03 PaSIeyosip - I0JBMULIO}S

uTeX(] 2TV Suipeo[u) [eOTWAY)  H

002 pd3 ‘wiosAs m1emalsem ss2001d 0} MO[F AJTEP PoIBUINISO WINWITXBIA] €
001 pd3 ‘woisAs mo1eMmalsem ssa001d 03 MO[J ATTep pajewiliss 95vISAY T
"WDISAS 1918MISBM $59001d 03 paSIeyosip - 101em uoneouqn] dumg P

"UID)SAS Iojema)sem ss2001d 03 pedreyosip - A1a[ed adid ssao01g 0
“WIDISAS
olsem Arejrues 0} pagreyosip - seale sAnenSTHIWIPE pue suonelnd 'q
sdumd dums e1a woysAs aisem Arejnues o3 pagreyosip
- SIOOJ] BaIe Pa9) 10 9FeIO)S [BOTUIDYD JO Jumysnyj pue Jurued|) ®
$90IN0S 1

surel(J 100]d ueld D

*915eMm 03 Suo[[ed 00Q‘60E 28I8YISIP
pue jun uiseq UOIRIUSWIIPIS/UONR[NOO0[] JO Ulen) oUO0 urelp [[Im Suruesp yorg  HILON

000951 [e3 OWNJOA Wiseq UOUBIUSWIPIS T
000°€ST [e3 ‘DwN|OA Ulseq UONE[NOI0L] ‘1
1804 12d 90UO UTISEQ ([OBS UTEIP PUE UBS[O SUMSSY
Bumres|) pue sfeurei(J uiseg 1
000°8LT UT -/+Q | “PSUW O ‘312l MOY WIUITXEIA 1
IDTJLIR])) IOJEMOISB A 0} PaSIRydsi(] - MO[JIDAQ JUB[d q
009°LS pd3 ‘mopy parewnss [€10 L, 1

Aep 19d s1q 7 parerodo sdund opdures
Jutunsse 1DgUR[D I191BMIISEA| 0] padreyosyq - SIdzA[euy pue Juig o[dures ‘ad



Guiwald nauung

“JUDAS MO[J ISTEMBISEM TINWIXEW FULIND PIUIeIp 9q J0U PRoM UISeq UOURIUSTIIPSS/I0IR[530]] (|

00S°€68°c  |OTT'L8Y'E  |019°888 0pL‘S9S eoqng
00S'¥1T°C  |009°VIST  |000°EVT 0LIL'TY meiewadns oSOy S[ENPISOY 'q
000°6L9°T  [OT9°TLY'T  |0T9°SHL 0£0°€TS jejewodns OYUED IOJeMIISEN, B

JOATY AYoniuay 03 PS10SNIp IeMI)Sem PSgLIR[) ¢

000°L 000°L 0 0 rEIoqng
000°L 000°L 0 0 Wielp vorE JUIpEO[U)

UISBQ JUSTUUTRITOD [[Ids 03 Paioonp 191emaISeM SS9001d

S8yl S8P°1 $80°1T $80°1 re101qng
¢89 ¢89 €89 $89 JlseMm IOZAlRUY D
009 009 0o¢ 00t Jisem Arejaes °q
00¢ 00t 001 001 smelp JI00[f we[d B

WIISAS AIRIIUES 03 POIOSIIP IOTEMO)ISEM $S3001J "¢

006°6L1 006°6L1T 00L‘cS 00¥'1C Telolqng
006°6L1 006°6LT 00L'€S 00¥°1C o3pns 1ouN{OIY) S[ENPISIY ®

sassaxd 1o1(y 1joq 03 pa1oaxp 9BpniS ¢

00F‘+6€°T 00S‘v66°T 00L°961 0119 [eoqus
00" 6€T 005661 00L61 019 oBpn[s oULIE[d 101EMAISEA q
000°6ST°T  |000°S6LT  |000°LLE 00L'LS oSpn[s uISeq UONPIUSWIPIS B

ISUSOIY} S[enpIsal 0] PIIOSIp JJeMAISB M ‘T

0£0816'T  |OTE'TLST  |0IE'SYL oY 67S [eoiqng
000°1 000°T 00t 001 sureip 1007} Juefd 9
0€£°807 068°8€1 0 0 mopgmA0ImRld P
000°60¢ 00¥°6ST 0 0 (°5eueIp pue Surmes(o wseg "0
009°LS 009°LS 009°LS 009°LS s1ozAjeue pue yurs o[dwes  'q
001°1S9°T  |0TT'STF T |0T9°LOL ObLTILY Io1em 21sem O] Io)[g pue Ysemoeq 1Oyt B

SIOTILIB[D ISJEMBISEM 01 POIOAIIP 191eMIISBAN °]

WNUITKETA] 35BIAY 38el1aAY
WNWIXe A SWdY
armniN Jawung JUIM

"pd8 ‘sownjoA Io1EMaISEAN [BIO], 1

“W9)SAS areredag - 1978MULIOLS D




01

000°8S¢
000°SLY

000°0LYy
001°02
00€°8

S1ewn )

00S°€9T
00€°1ISE

0S8°61€°E
SLE9T
0€SS

WEq

Bunuajd nauung §]

SPYOs %07 T
SPIOS %S 1 1
Ieak/ (Y ‘oumjoa 3pn|s g

(moyy a5e10AR ITUIM TR STUOUI §
‘MO7J 98BISAR IDUIUINS JB SYIUOU {7)

Teok/sq[ ‘Teak 1od pajerouad spijos T
MO[] 93eI0AR JoWIUING 'q
MO[J 93BIOAR IDWUIM B

Aep/sqj ‘Aep Iod paieIousd spijos ‘1
uononpoid sp1jos paLp 95BIDAY v

awnjoq a3pnis AJ



SNaqyyxy




s3]
Bl

BIVIH NONDNS gmng B

ooy ©

@O [

S B
\ oA
,

—

(—F -
————— ¢

AVHOVIO Moy SS3004d

d UIA T OIDAINTY

ANYINOD ¥3gvm AR Iy~ 230 NIX

INYId IN3WIVENL HILVM

G ey o

RIS KOUnBS Y Af/ .

HIVR I .?\

HOL350 U sweusg

OOR®EO®

1 oop
& :ow 235,

Lo T

(525

S

I
EETE
are

HI%0 v
SIRTF7 SR

gN3DET

HOUYIS anny

YRl o (@ s
@ (0@ R
; I
: A H kN
i e o~
E

lvm
o
YM g
P .

!

(XTI I B N S
&
ol lalslalal=Tal

BOSS38dnad arv

£ SO0y By AMININFH o




AVHOVIQ MO4 S$300¥d
ANV INIWLVIN CETL)

..,VIAJ/{

Hhvadisvs .on/

i
Semivy [ nmITA
HAvad:Sew
OXsuge 1>
B

(T34
2
;
&

3
5

BN o

ANVId INIA)
€ 700d M3AI

A1,
ANYARNOD M31va Y3 50N NN

VINVATASNNIg ‘ouNBSMYVH

; -
RIS N




	ADDENDUM
	Project Nanative
	Plant Capacity
	Raw Water Intake
	Raw Water Pumping System
	Treatment Chemicals


